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1 General Information

1.1 Product Description for Equipment under Test (EUT)

Applicant MERCURY Corporation

90, Gajaeul-ro, Seo-Gu, Incheon, 22830, Republic of Korea
Brand(Trade) Name MERCURY
Product (Equipment) Wireless Access Point
Main Model Name MCR-AP8400
Series Model Name N/A

IEEE 802.11b/ g/ n HT20/ ax HE20 Mode: 2412 ~ 2462 MHz
Frequency Range IEEE 802.11n HT40/ axHE40 Mode: 2422 ~ 2452 MHz

BLE: 2402 ~ 2480 MHz

IEEE 802.11b Mode: 27.84 dBm

IEEE 802.11g Mode: 29.42 dBm

IEEE 802.11n HT20 Mode: 28.86 dBm
Maximum Conducted Peak IEEE 802.11n HT40 Mode: 28.31 dBm
Output Power IEEE 802.11ax HE20 Mode: 29.13 dBm
IEEE 802.11ax HE40 Mode: 29.19 dBm
BLE(1IM) Mode : 1.11 dBm

BLE(2M) Mode : 1.09 dBm

IEEE 802.11b Mode: DSSS

IEEE 802.11g Mode: OFDM

IEEE 802.11n HT20 Mode: OFDM
Modulation Technique IEEE 802.11n HT40 Mode: OFDM
IEEE 802.11ax HE20 Mode: OFDMA
IEEE 802.11ax HE40 Mode: OFDMA
BLE Mode : GFSK

Power Operation
12Vdc from Adapter
(Voltage Range)

Received Date 2024/11/21

* All measurement and test data in this report was gathered from production sample serial number:

RXZ241119045-1 (Assigned by BACL, New Taipei Laboratory).

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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1.2 Objective
This report is prepared on behalf of MERCURY Corporation in accordance with Part 2, Subpart J,

Part 15, Subparts A and C of the Federal Communication Commission’s rules.

1.3 Test Methodology

All measurements contained in this report were conducted with ANSI C63.10-2013, American National
Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices.

KDB 558074 D01 15.247 Meas Guidance v05r02.

1.4 Statement
Decision Rule: No, (The test results do not include MU judgment)

It may not be duplicated or used in part without prior written consent from Bay Area Compliance
Laboratories Corp. (New Taipei Laboratory).

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

The determination of the test results does not require consideration of the uncertainty of the
measurement, unless the assessment is required by customer agreement, regulation or standard
document specification.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is not responsible for the
authenticity of the information provided by the applicant that affects the test results.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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1.5 Measurement Uncertainty

Parameter Uncertainty
AC Mains +/-3.02 dB
RF output power, conducted +/- 0.57 dB
Power Spectral Density, conducted +/- 0.60 dB
Occupied Bandwidth +/- 0.09 %
Unwanted Emissions, conducted +/-1.09 dB

9 kHz~30 MHz +/-3.20 dB

o i 30 MHz~1 GHz +/-3.30dB

Emissions, radiated

1 GHz~18 GHz +/- 5.14 dB

18 GHz~40 GHz +/-4.75 dB
Temperature +/-0.76 °C
Humidity +/- 0.41 %

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the coverage

factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations, Decision Rule in

this report did not consider the uncertainty.

1.6 Environmental Conditions

Relative ATM
Temperature Test
Test Site Test Date Humidity Pressure
(®)) Engineer
(%) (hPa)
AC Line Conducted
Emissions 2024/12/23~2025/1/20 19~20.2 55~58 1020.9 Wayne Pan
Radiation Spurious | > 1)15/19 2025/1/18 | 18.4~22.8 49~68 | 1019.4~1023.8 | Aaron Pan
Emissions
Duty Cycle 2024/12/11 24.8 59 1017 Wayne Pan
Conducted Spurious | 55 419/13 2025/1/17 | 22.7~24.6 45~58 | 1020.5~1023.6 | Wayne Pan
Emissions
Emission Bandwidth | 2024/12/13~2025/1/17 | 22.7~24.6 45~58 | 1020.5~1023.6 | Wayne Pan
Max“;g?@?mp‘“ 2024/12/11~2025/1/17 | 22.7~24.8 45~59 | 1020.5~1023.6 | Wayne Pan
100 kHz Bandwidth of | 1513 20057117 | 227246 45~58 | 1020.5~1023.6 | Wayne Pan
Frequency Band Edge
Power Spectral Density | 2024/12/11~2025/1/17 22.7~24.6 45~58 1020.5~1023.6 | Wayne Pan

1.7 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) to collect test

data is located on

X170, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 221, Taiwan, R.O.C.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is accredited to ISO 17025 by
Taiwan Accreditation Foundation (TAF code: 3732) and the FCC designation No.TW3732 under the
Mutual Recognition Agreement (MRA) in FCC Test.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2 System Test Configuration

2.1 Description of Test Configuration
For WIFI 2.4GHz mode, there are totally 11 channels.

Frequency Frequency
Channel (MHz) Channel (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437 / /
For 802.11 b/g/n HT20/ax HE20 Modes were tested with channel 1, 6 and 11.
For 802.11n HT40/ax HE40 Mode were tested with channel 3, 6 and 9.
For BLE mode, there are totally 40 channels.
Frequency Frequency
Channel (MHz) Channel (MHz)
0 2402 20 2442
1 2404 - -
2 2406 - -
3 2408 37 2476
-- -- 38 2478
19 2440 39 2480
For BLE Modes were tested with channel 0, 19 and 39.
2.2 Support Equipment List and Details
Description Manufacturer Model Number S/N
NB DELL E6410 ICKDOM1
NB DELL E6410 70DSQM1
NB DELL E6410 8N7PXN1
NB DELL E6410 C88PXNI
Shenzhen Keyu Power Supply
Adapter Technology Co., Ltd KA4801A-1204000US N/A
2.3 External Cable List and Details
Description Manufacturer Model Number
RJ-45 Cable*4 BACL 8m

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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2.4 EUT Exercise Software
The test software was used “QATool v0.0.2.73”

The system was configured for testing in engineering mode, which was provided by Applicant.
WIFI

Power Setting
MID?(;)?;DD) Channel Fr(;(’][lllfln)cy MIVIOEDD)
Chain0 | Chain1l | Chain2 | Chain3
Low 2412 10 10 10 10
802.11b Middle 2437 10 10 10 10
High 2462 10 10 10 10
Low 2412 4 4 4 4
802.11¢g Middle 2437 4 4 4 4
High 2462 4 4 4 4
Low 2412 4 4 4 4
802.11n HT20 Middle 2437 4 4 4 4
High 2462 4 4 4 4
Low 2422 4 4 4 4
802.11n HT40 Middle 2437 4 4 4 4
High 2452 4 4 4 4
Low 2412 4 4 4 4
802.11ax HE20 Middle 2437 4 4 4 4
High 2462 4 4 4 4
Low 2422 4.5 4.5 4.5 4.5
802.11ax HE40 Middle 2437 4.5 4.5 4.5 4.5
High 2452 4.5 4.5 4.5 4.5

The device support SISO and MIMO(CDD).
SISO mode and MIMO mode have the same power level setting and base on output power testing,

MIMO mode power large than SISO mode, MIMO mode was selected for full testing.

The worst case data rates are as follows:
802.11b: 1Mbps

802.11g: 6Mbps

802.11n HT20: MCS0

802.11n HT40: MCSO0

802.11ax HE20: MCS0

802.11ax HE40: MCS0

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 9 of 303
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BLE

Test Frequency Low Middle High
BLE 1M 0 0 0
BLE 2M 0 0 0

Power Level Setting

The worst case data rates are as follows:
BLE 1M: 1Mbps
BLE 2M: 2Mbps

2.5 Test Mode

Full System(model: MCR-AP8400) for all test item.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units.

The partial RU has no higher power than full RU, thus the full RU is chosen as main test configuration.
partial RU test Output Power and Power Spectral Density.

2.6 Equipment Modifications

No modification was made to the EUT.

2.7 Block Diagram of Test Setup

See test photographs attached in setup photos for the actual connections between EUT and support
equipment.

Radiation:
Below 1GHz
AC Source
A
NB
Adapter J NB
1.0 Meter EUT = NB
NB
v Non-Conductive Table 80cm above Ground Plane

- 1.5 Meter

A\

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Above 1GHz:
AC Source
A
NB
Adapter J NB
1.0 Meter EUT = NB
NB
v Non-Conductive Table 150cm above Ground Plane
- 1.5 Meter >
Conduction:
LISN AC Main
NB
1T T A
EUT Adapter NB
NB
1.0 Meter NB
Non-Conductive Table 80cm above Ground Plane v
- 1.5 Meter >
Conducted:
NB

Spectrum Anzlyzer
/Power Sensar

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2.8 Duty Cycle

The duty cycle as below:
On Time Off Time Duty Cycle /T VBW Setting
Radio Mode
(ms) (ms) (%) (kHz) (kHz)
802.11b 8.41 0.09 99 / 0.01
802.11¢g 1.365 0.085 94 0.73 1
802.11n20 1.285 0.085 94 0.78 1
802.11n40 0.636 0.066 91 1.57 2
802.11ax20 1.00 0.09 92 1 1
802.11ax40 0.552 0.064 90 1.81 2
BLE 1M 0.394 0.232 63 2.54 3
BLE 2M 1.068 0.797 57 0.94 1
Please refer to the following plots.
B Mode
Spectrum I [Ee—ﬂ
Ref Level 35.00 dBm Offset 11.00 d& & RBW 10 MHz
e ALt 35dB & SWT 20 ms & VBW 10 MHz
SGL
@ 1Pk Clrw
30 dem —— 4B 300 me
St v Di[1] 0.27 dB
i -8.41d0 ms
10 dBm
0 dbm
-10 dBm
-20 dém
-30 dém
-40 dam
-50 dam
-60 dam
CF 2.412 GHz 1001 pts 2.0ms/
Marker
Type | Ref | Trc | ¥-value | v-value |  Function | Function Result |
| M1 | 1] 10.53 ms 20.31 dBm | |
D1 M1 1 -8.41 ms -0.27 dB
D2 M1| 1] 90.0 ps -0.07 d& |
L i ) G v
Dat .DEC.2024 4z

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Spe 1 |

G Mode

&

Ref Level 35.00 dBm
jo Att
SGL

35 dB @ SWT

Offset 11.00 dB & RBW 10 MHz
Ems & VBW 10 MHz

@ 1Pk Clrw

30 dBm

Di[1]

L A U ST, LR

Mz

b T ﬁu

L
W]

10 dBm

WHMWWNWW

0.23 dB|
1.36500 ms|

2.15500 ms|

0 dem

-10 dém

-20 deém

-30 dBm +

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

1001 pts

500.0 ps/

Marker

Type | Ref | Trc X-value

Y-value | Function

Function Result

M1 2,155 ms

22.55 dBm

D1 ™M1 -1.365 ms

e

-0.23 dB

Dz ™M1 85.0 ps

1.85 dB

J

Date: 11.DEC.2024 10:23:07

Spectrum |

N20 Mode

Ref Level 35.00 dBm
jo Att
SGL

35 dB @ SWT

Offset 11.00 dB & RBW 10 MHz
Ems & VBW 10 MHz

@ 1Pk Clrw

30 dBm

M1[1]

U el i

Tt S VLA e

SR o o Ry

10 dBm

W 1.28 W

22.58 dBm)|
1.92500 ms

HO0 ms)

0 dem

-10 dém

-20 deém

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

1001 pts

500.0 ps/

Marker

Type | Ref | Trc X-value

Y-value | Function

Function Result

M1 1.925 ms

22.58 dBm

D1 ™M1 -1.285 ms

e

-0.54 dB

Dz ™M1

85.0 ps

-0.61 dB

J

Date: 11.DEC.2024 10:25:27
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Spectrum I

N40 Mode

&

Ref Level 35.00 dBm
o Att 35 dB
SGL

Offset 11.00 d&é & RBW 10 MHz
- SWT 2ms & VBW 10 MHz

@1Pk Clrw

D2[1]

30 dBm

| Et e

10 dBm

’%

. i»r_ ;

-2.18 dB
66.00 ps
17.46 dBm

TR e |

0 dém

-10 dim

-20 dém

-30 dém W

sy

-40 dBém

-50 dBém

-60 dém

CF 2.422 GHz

1001 pts

Marker

X-value | Y-value | Function

200.0 ps/

Type | Ref | Trc |
| M1 |1
D1 M1 1|
D2 M1| 1]

924.0 ps
~B3g.0 ps |
66.0 ps

17.46 dBm |
2,06 dB |
-2.18 d& |

Function Result |

J

Date: 11.DEC

Spectrum |

AX20 Mode

(T —

(=)

Ref Level 30.00 dBm
jo Att 35 dB
SGL

Offset 11.00 dB
- BWT

@ RBW 10 MHz
5ms & VBW 10 MHz

@ 1Pk Clrw

4

[ Eftal e

n | My _D?[I]

1[1]

-0.04 dB|

21.53 dBm
1.75000 ms)

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

1001 pts

500.0 ps/

Marker

Type | Ref | Trc

X-value Y-value Function

Function Result

M1

1.75 ms 21.53 dBm

D1 ™M1

-1.0ms -0.77 dB

e

Dz ™M1

90.0 ps -0.04 dB

J

Date: 11.DEC.2024

15:09:57
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Spectrum I

AX40 Mode

Ref Level 30.00 dBm
o Att 35 de
SGL

Offset 11.00 d&é & RBW 10 MHz
- SWT 2ms & VBW 10 MHz

@1Pk Clrw

20 dBm

M1[1]
[

10 dBm

P e SR

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.422 GHz

1001 pts

200.0 ps/

Marker
. Type | Ref | Trc |

¥-value | v-value |  Function

Function Result |

mi 1
| o1l w11
pz| M1l 1]

1.006 ms |
=552.0 s |
64.0 ps |

17.14 dBm |
-2.74.dB |
-2.75 dB |

)i

J

Date: 11.DEC.Z024

Spectrum |

15:15:17

BLE 1M Mode

(=)

Ref Level 30.00 dém
jo Att
SGL

30de @

Offset 11.00 dB & RBW 3 MHz
SWT 2ms & VBW 3 MHz

@ 1Pk Clrw

20 dBm

D2[1]

10 dBm

M1[1]

-0.08 dB
231.88 ps|
0.88 dBm
785.51 ps

O dBm

-10 dBm

-20 dBm

-30 dBm

e

g Al

-50 dBm

i Hryipdond

-60 dBm

CF 2.402 GHz

691 pts

200.0 ps/

Marker

Type | Ref | Trc

X-value Y-value Function

Function Result

M1

785.51 ps 0.88 dBm

D1| M1

394.2 ps -0.05 dB

e e

Dz| M1

-231.88 ps -0.08 dB

Il

Date: 17.JAN.2025

11:58:34

Gl we
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BLE 2M Mode
Spectrum |uél|
Ref Level 30.00 dém Offset 11.00 dB & RBW 3 MHz
jo Att 30 d8 & SWT 5ms & VBW 3 MHz
SGL
@ 1Pk Clrw
M1[1] 0.84 dBm)|
1.98841 ms|
20 dem pi[1] 0.00 dB
10 dBm 1.06812 ms|
D2z i3 bi
o o) bt A -
-50 dBm
-50 dBm
CF 2.402 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 1.98841 ms 0.84 dBm
D1 M1 1 1.06812 ms -0.00 dB
D2 M1 1 -797.1 ps -0.02 dB
—
Jl J GNIREAED we
Date: 17.JAN.2025 12:00:05
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3 Summary of Test Results

Rules Description of Test Results
FCC §15.247(i), §2.1091 RF Exposure Compliance
FCC §15.203 Antenna Requirement Compliance
FCC §15.207(a) AC Line Conducted Emissions Compliance
FCC §15.205, §15.209, §15.247(d) Spurious Emissions Compliance
FCC §15.247(a)(2) Emission Bandwidth Compliance
FCC §15.247(b)(3) Maximum Peak Output Power Compliance
FCC §15.247(d) 100 kHz Bandwidth of Frequency Band Edge Compliance
FCC §15.247(¢) Power Spectral Density Compliance

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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4 Test Equipment List and Details

L. Serial Calibration | Calibration
Description Manufacturer Model
Number Date Due Date
AC Line Conduction Room (CON-A)

LISN Rohde & Schwarz ENV216 101612 2024/2/16 2025/2/16
EMI Test Rohde & Schwarz ESWS 100947 2024/5/24 | 2025/5/24
Receiver
RF Cable EMEC EM-CB5D 1 2024/6/5 2025/6/5
Software AUDIX E3 V9.150826k N.C.R N.C.R

Radiation 3M Room (966-A)
Active Loop 1 prg 1 indoren 6502 35796 2024327 | 2025/3/27
Antenna
Bilog Antenna SUNOL
with 6 dB SCIENCES & JB6/UNAT-6+ A°5021 l(fl/ IS54 1 90041119 | 202501719
Attenuator MINI-CIRCUITS -
Double Ridged
Guide Horn A.H. system SAS-571 1020 2024/5/21 2025/5/21
Antenna
Horn Antenna ETS-Lindgren 3116 62638 2024/8/30 2025/8/30
Preamplifier Sonoma 310N 130601 2024/1/29 2025/1/29
Preamplifier Channel ERA-I00M-18G- | poa30051 | 2024/329 | 2025/3/29
01D1748
Microware EM Electronics EMI18G40G 60656 2024/1/8 2025/1/8
Preamplifier Corporation
Preamplifier BACL BAglféél‘gl 3- 4011511 2024/2/1 2025/2/1
Spectrum Rohde & Schwarz FSV40 101939 2024/3/27 | 2025/3/27
Analyzer
EMI Test Rohde &
Receiver Schwarz(R&S) ESR3 102099 2024/6/24 2025/6/24
. UFB197C-1-
Microflex Cable UTIFLEX 2362-70U-70U 225757-001 2024/1/23 2025/1/23
. UFB311A-Q-
Coaxial Cable UTIFLEX 1440-300300 220490-006 2024/1/23 2025/1/23
. 2023/12/23 2024/12/23
Coaxial Cable COMMATE PEWC 8Dr 2024/12/20 2025/12/20
EMC105-SM-
Cable EMC SM-10000 201003 2024/1/23 2025/1/23
. J12J102248-00- AUG-07-15- 2023/12/23 2024/12/23
Coaxial Cable JUNFLON B-5 044 2024/12/20 | 2025/12/20
. K1K50-UP0264-
Coaxial Cable ROSNOL K1K50-450CM 160309-1 2024/1/23 2025/1/23
. K1K50-UP0264-
Microflex Cable ROSNOL K1K50-80CM 160309-2 2024/1/23 2025/1/23
Band-stop filter Woken STI15-9831 STI15-9831-1 | 2024/10/19 | 2025/10/19
High-pass filter XINGBOKEIJI XBLBQ-GTA54 200108-3-2 2024/10/19 2025/10/19
Software AUDIX E3 18621a N.C.R N.C.R
Conducted Room
Spectrum Rohde &
Analyzer Schwarz(R&S) FSV40 101204 2024/5/30 2025/5/30

Cable UTIFLEX UFA210A 9435 2024/10/1 2025/10/1

Power Sensor Boonton RTP5006 11037 2024/5/21 2025/5/21
Attenuator MCL BW-S10W5+ 1419 2024/2/23 2025/2/23

*Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were traceable to
the SI System of Units via the R.O.C. Center for Measurement Standards of the Electronics Testing Center, Taiwan (ETC) or to

another internationally recognized National Metrology Institute (NMI), and were compliant with the current Taiwan Accreditation
Foundation (TAF) requirements.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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5 FCC §15.247(i), §1.1310, §2.1091 - Maximum Permissible Exposure (MPE)

5.1  Applicable Standard
According to subpart 15.247(i)and subpart §1.1310, systems operating under the provisions of this section shall

be operated in a manner that ensures that the public is not exposed to radio frequency energy level in excess of

the Commission’s guidelines.

Limits for Maximum Permissible Exposure (MPE) (§1.1310, §2.1091)

(B) Limits for General Population/Uncontrolled Exposure
Frequency Electric Field Magnetic Field Power Density Averaging Time
Range (MHz) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/1%) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density;

According to §1.1310 and §2.1091 RF exposure is calculated.

Calculated Formulary:

Predication of MPE limit at a given distance

S =PG/4nR? = power density (in appropriate units, e.g. mW/cm2);

P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain factor,
is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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5.2 RF Exposure Evaluation Result

MPE evaluation:

Frequency Antenna Gain Tune-up Power | Evaluation Power MPE
Mode Range ) ) Distance Density Limit
(MHz) (dBi) | (numeric) | (dBm) | (mW) (cm) (mW/em?) | (mW/em?)
WIFI5G Band 1 | 5150-5250 | 4.4 2.754 19.8 95.499 20 0.0523 1
WIFI5G Band 2 | 5250-5350 | 4.4 2.754 20.0 100.000 20 0.0548 1
WIFI5G Band 3 | 5470-5725 | 4.38 2.742 21.2 131.826 20 0.0719 1
WIFI 5G Band 4 | 5725-5850 | 4.92 3.105 214 138.038 20 0.0853 1
WIFI 2.4G 2412-2462 | 4.42 2.767 29.5 891.25 20 0.4906 1
BLE 2402-2480 | 6.08 4.055 1.5 1.413 20 0.0011 1
Rl ks el e R
(MHz) (dBm) (mW) (cm) (@Wrem?) | (@Wiem)
WIFI 6E 5925-6425 18.5 70.79 20 0.014 1
WIFI 6E 6425-6525 18.5 70.79 20 0.014 1
WIFI 6E 6525-6875 19.0 79.43 20 0.016 1
WIFI 6E 6875-7125 18.5 70.79 20 0.014 1

Note: The Tune-up output power was declared by the Applicant.

Wi-Fi and BLE can’t transmit simultaneously.

Result: The device compliant RF Exposure at 20cm distances.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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6 FCC §15.203 — Antenna Requirements

6.1 Applicable Standard
According to § 15.203,

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique
coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this section.
The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the user of a

standard antenna jack or electrical connector is prohibited.

6.2 Antenna Information

WIFI
Manufacturer Model Type Antenna Gain
K-Maru KI-DW2050DEC50180P2 PCB Chain 0 4 dBi
K-Maru KI-DW2050DEC18080P4 PCB Chain 1 3.39 dBi
K-Maru KI-DW5020DEC50180P5 PCB Chain 2 2 dBi
K-Maru KI-DW2050DEC80180P3 PCB Chain 3 4.42 dBi
BLE
Manufacturer Model Type Antenna Gain
Mercury Corporation MCR-SBI PCB 6.08 dBi

The antenna uses non-standard connectors and meets the requirements of this section. Please refer to EUT photos.

Result: Compliance

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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7 FCC §15.207(a) — AC Line Conducted Emissions

7.1 Applicable Standard
According to §15.207

For an intentional radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the
band 150 kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50 pH/50 ohms
line impedance stabilization network (LISN). Compliance with the provisions of this paragraph shall be based
on the measurement of the radio frequency voltage between each power line and ground at the power terminal.

The lower limit applies at the boundary between the frequencies ranges.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56 Note ! 56 to 46 Note !
0.5-5 56 46
5-30 60 50

Note 1: Decreases with the logarithm of the frequency.

7.2 EUT Setup

_~ Yertical Reference

Ground FPlane -Test Receiver

e 14
| 40::[1’_ .
[LU 1 1‘14\4«. oo oo
1o e oo
[ 1
80cm
LISN L
» Il F R
~ ~ N
' Bonded to Horizontal b Horizontal Reference
Ground Plane Ground Plane

Note: 1. Support units were connected to second LISHN.
2. Both of LISNs (AMN) 80 con from EUT and at the least 30 cm
from other units and other metal planes support units.

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification used was
with the FCC Part 15.207 limits.

7.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150kHz to 30MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations

Frequency Range IF B/'W
150kHz — 30MHz 9kHz

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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7.4 Test Procedure

During the conducted emission test, the adapter was connected to the outlet of the LISN.
Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the Quasi-peak and average detection mode.

7.5 Corrected Factor & Over Limit Calculation
The factor is calculated by adding LISN/ISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter

Attenuation. The basic equation is as follows:

Factor = LISN VDF + Cable Loss + Transient Limiter Attenuation

The “Over Limit” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, an over limit of -7 dB means the emission is 7 dB below the limit. The equation for Over
Limit calculation is as follows:

Over Limit = Result — Limit Line

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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7.6 Test Results
Test Mode: Transmitting

Main: AC120V, 60 Hz

WIFI mode

(Worst case is 802.11g mode, low channel)

Line
Description: WiFi 2.4G, RBEW: 9kHz/VEW: 30kHz
2024-12-23 19:24:19
“L-vnl\'dh'l'l
ki
&0
a0
A0
w
n
10
¥ ﬂ.lﬂ. [+ ﬂol: 1 i 1] 1n ]
Frequency {MMz}
No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuV Factor(dB) dBuV dBuV (dB)
1 0158 3411 9.85 43.96 63.56 -21.60 Qr Line
2 0.158 18.85 985 28.70 55.56 -26.56 Average Line
3 0182 30.23 9.95 40.18 6442 -2423 QP Line
4 0182 14.89 9.95 2485 5442 -29.57 Average Line
5 0518 26.51 10.26 36.77 56.00 -19.23 QP Line
6 0518 20.46 10.26 30.73 46.00 -15.27 Average Line
7 2012 16.06 10.34 26.40 56.00 -29.60 Qr Line
8 2012 11.00 10.34 2134 46.00 -24 66 Average Line
9 8637 20.30 10.44 30.83 60.00 -29.17 QP Line
10 §.637 13.10 10.44 2354 50.00 -26.46 Average Line
11 27127 19.57 10.55 3013 60.00 -29.87 QP Line
12 27127 14.07 10.55 2463 50.00 -25.37 Average Line

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Neutral
Description: WiFil.4G, RBW: 9kHz/VEW: 30kHz
2024-12-23 19:50:28
levlll'd&Jn
T
80
a0 i
Wy
| I,
< 1M
n 3 (A
'iIII|I‘ il
N LA | IR i
"
“‘ U.I‘ﬂ er 0s 1 1 8 Iﬂ. »n
Frequenay (MHz)
No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuV Factor(dB) dBuV dBuV (dB)
1 0153 35.59 0.84 4543 65.82 -20.39 QP Neutral
2 0153 15.34 084 2818 55.82 -27.65 Average Neutral
3 0247 20.76 10.08 30.84 61.86 -31.03 QP Neutral
4 0.247 £.88 10.08 15.96 51.86 -32.90 Average Neutral
5 1698 16.26 10.35 26.61 56.00 -29.39 QP Neutral
(] 1.698 10.69 10.35 21.04 46.00 -24.96 Average Neutral
i 2.309 16.51 10.36 26.87 56.00 -29.13 QF Neutral
8 2.309 1043 10.36 20.78 46.00 -25.22 Average Neutral
9 5.683 2071 1045 31.16 60.00 -28.84 QF Neutral
10 8683 1281 1045 23.27 50.00 -26.73 Average Neutral
11 10.432 2031 1048 30.79 60.00 -29.21 QF Neutral
12 10.452 1253 1048 23.01 50.00 -26.99 Average Neutral
Note:

Result = Reading + Factor

Over Limit = Result — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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BLE mode

(Worst case is BLE 1M mode, low channel)

Line
Description: BLE, RBW: 9kHz/VBW: 30kHz
2025-01-2009:37:21
MLIUII\'H&:\‘I
7
&0
50 1 I
I
o
2 il 1
bl | s hettad
Tl n"“'ri'_?\,l' .-\urf , 1 Vi
e i = -
10
—l . i | ! dd
[ Y] s 1 2 5 [0 » n
Fraquancy (WHz}
No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuV Factor(dB) dBuV dBuV (dB)
1 0154 40.85 0.84 50.68 63.78 -15.10 QP Line
2 0154 2381 084 33.65 55.78 2213 Average Line
3 0182 3540 9.96 4545 6437 -18.92 QP Line
4 0182 19.32 9.96 2028 5437 -25.10 Average Line
5 0.994 18.74 10.34 29.08 56.00 -26.92 QP Line
6 0.994 11.12 10.34 2145 46.00 -24 55 Average Line
7 2237 12.93 10.35 30.28 56.00 -25.72 QP Line
8 2237 13.10 10.35 2345 46.00 -2255 Average Line
g 5447 15.20 1041 2561 60.00 -34.39 QP Line
10 5447 0.61 1041 20.02 30.00 -29.98 Average Line
11 10122 1591 10.60 26.52 60.00 -33.48 QP Line
12 19122 10.02 10.60 20.63 50.00 -29.37 Average Line

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 26 of 303




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

Neutral
Description: BLE, RBW: 9kHz/VBW: 30kHz
2025-01-20 09:39:47
WLlUllfﬂ!ﬂﬂ
rn
L
) 1
| Ili 2
THML
\ il (AN g
a1 Iy i .
i | | I [ Rt | A v,
i | b .-‘.'
L 1
10
el 1
o1s o2 [ 1 2 5 10 »
Froquancy (MHz)
No. Frequency Reading Correct Result Limit Over limit Remark Phase
(MHz) dBuV Factor(dB) dBuV dBuV (dB)
1 0178 36.62 9404 46.56 64,68 -18.12 QP Neutral
2 0176 19.91 994 2985 34,68 -2483 Average MNeutral
3 0.516 30.79 10.27 41.06 36.00 -1494 QP Neutral
4 0.516 25.85 10.27 36.12 46.00 -0.88 Average MNeutral
5 0.592 19.86 10.29 3015 36.00 -25.85 Qr Meutral
6 0.592 10.94 10.29 21.23 46.00 2477 Average Meutral
7 1100 19.10 10.35 29.45 36.00 -26.35 QF Meutral
8 1100 12.25 10.35 22,60 46.00 -23.40 Average MNeutral
9 13.989 15.88 10.59 2647 60.00 -33.53 QF Neutral
10 13.989 925 10.59 12.83 30.00 -30.17 Average Neutral
11 20.270 16.87 10.68 2754 60.00 -3246 QP MNeutral
12 20.270 11.04 10.68 21.72 50.00 -26.28 Average Neutral
Note:

Result = Reading + Factor

Over Limit = Result — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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8 FCC §15.209, §15.205, §15.247(d) — Spurious Emissions

8.1 Applicable Standard
As per FCC §15.35(d): Unless otherwise specified, on any frequency or frequencies above 1000 MHz, the

radiated emission limits are based on the use of measurement instrumentation employing an average detector

function. Unless otherwise specified, measurements above 1000 MHz shall be performed using a minimum

resolution bandwidth of 1MHz.

As Per FCC §15.205(a) except as show in paragraph (d) of this section, only spurious emissions are permitted in

any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-10.110 16.42 - 16.423 608 — 614 4.5-5.15
0.495 - 0.505 16.69475 — 16.69525 960 — 1240 5.35-5.46

2.1735-2.1905 16.80425 — 16.80475 1300 — 1427 7.25-17.75
4.125-4.128 25.5-25.67 1435 -1626.5 8.025-8.5
4.17725 -4.17775 37.5-38.25 1645.5 —1646.5 9.0-9.2
420725 —-4.20775 73 -74.6 1660 — 1710 93-95
6.215-6.218 74.8 -75.2 1718.8 -1722.2 10.6 —12.7
6.26775 — 6.26825 108 —121.94 2200 - 2300 13.25-134
6.31175 -6.31225 123 — 138 2310 -2390 14.47 - 14.5
8.291 — 8.294 149.9 - 150.05 2483.5 -2500 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2690 — 2900 17.7-214
8.37625 - 8.38675 156.7 - 156.9 3260 - 3267 22.01 -23.12
8.41425 - 8.41475 162.0125 -167.17 3.332-3.339 23.6-24.0
12.29 - 12.293 167.72-173.2 33458 -3 358 31.2-31.8
12.51975 - 12.52025 240 — 285 3.600 —4.400 36.43 - 36.5
12.57675 - 12.57725 322 -3354 Above 38.6
13.36 — 13.41 399.9 - 410

As per FCC §15.209(a) Except as provided elsewhere in this Subpart, the emissions from an intentional radiator

shall not exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (micro volts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 - 88 100%** 3
88 -216 150%* 3
216 - 960 200%* 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this

Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.

However, operation within these frequency bands is permitted under other sections of this Part, e.g., Sections

15.231 and 15.241.
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According to ANSI C63.10-2013, section 5.3.3

Measurements may be performed at a distance other than the limit distance provided they are not performed in
the near field, and the emissions to be measured can be detected by the measurement equipment (see 4.3.4).
Measurements shall not be performed at a distance greater than 30 m for frequencies above 30 MHz, unless it
can be further demonstrated that measurements at a distance of 30 m or less are impractical. Measurements from
18 GHz to 40 GHz are typically made at distances significantly less than 3 m from the EUT. When performing
measurements at a distance other than that specified, the results shall be extrapolated to the specified distance
using an extrapolation factor of 20 dB/decade of distance (inverse of linear distance for field-strength

measurements or inverse of linear distance-squared for power-density measurements).

As per FCC §15.247 (d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under paragraph
(b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in

§15.209(a) (see §15.205(c).

8.2 EUT Setup
9kHz-30MHz:

‘ Py e Loop Antenna

: | Ty ’
el l dal bt b F AT ETTIF P
Ground —/
30MHz-1GHz:
Ant. Tower
| 3m |
o]

]' |
i Turn Table )
_1 Amuliﬁe:|~| Rn’.eiupr'—

Ground Plane

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 29 of 303




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.:

RXZ7241119045RF01

1-18 GHz:

Ant. Tower

3m {

|
EUT
)
1.5m

J Turn Table

~ 1-4
il

,u*‘f"f*-"'-'""'"""nl.-"-

f \ i Hoark
Y, ,”.' \/ ,”, ,J' YT ,l'.I oL { Amplifier Re(euwrf—

18-26.5 GHz:

Ground Plane

Ant. Tower

1.5m

Turn Table

im {

/ \ Receiver—

Ground Plane

Radiated emission tests were performed in the 3 meters chamber test site, using the setup accordance with the

ANSI C63.10-2013. The specification used was the FCC Part 15.209, FCC 15.247 Limits.

8.3 EMI Test Receiver & Spectrum Analyzer Setup

The system was investigated from 9 kHz to 26.5 GHz. During the radiated emission test, the EMI test receiver

was set with the following configurations measurement method 6.3 in ANSI C63.10.

Frequency Range RBW VBW Duty cycle Me:;s;rl'le;gent Detector
9 kHz - 150 kHz 300 Hz 1 kHz / QP/AV QP/AV
150 kHz - 30 MHz 10 kHz 30 kHz / QP/AV QP/AV
30-1000 MHz 120 kHz 300 kHz / QP QP
Pre-scan :
1 MHz 3 MHz / PK PK
1 MHz 1 kHz >98% Ave PK
>
Above 1 Gl IMHz | ZUTOmRO L ogy, Ave PK
Final measurement for emission identified during pre-scan :
1 MHz 3 MHz / PK PK
1 MHz 10 Hz >98% Ave PK
1 MHz > 1/Ton <98% Ave PK

Note: Ton is minimum transmission duration

If the maximized peak measured value complies with under the QP/Average limit more than 6dB, then it is

unnecessary to perform an QP/Average measurement.
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8.4 Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.
All data was recorded in Quasi-peak and average detector mode from 9 kHz to 30 MHz, Quasi-peak detector

mode from 30 MHz to 1 GHz and PK and average detector modes for frequencies above 1 GHz.

8.5 Corrected Factor & Margin Calculation
The Correct Factor is calculated by adding the Antenna Factor and Cable Loss, and subtracting the Amplifier

Gain from the Meter Reading. The basic equation is as follows:

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable limit.
For example, a margin of -7 dB means the emission is 7 dB below the limit. The equation for margin calculation

is as follows:

Margin = Level — Limit

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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8.6 Test Results
Test Mode: Transmitting (Test for Y axis.)

WIFI
9kHz-30MHz:

(Worst case is 802.11g mode, low channel)

(Pre-scan using three directional polarities, worst case as parallel.)

9kHz-150kHz

150kHz-30MHz

Description:
RBUW:300Hz /VBW: 1kHz
Date: 2024-12-18

437Level (@Buvim)

Description:

Level (dBuVim)

RBW: 18kHz /VBW: 38kHz

Date: 2024-12-18

T
119.9 102.4|
102.8] 87.8
85.6) 731
68.5] 58.5|
B I i v ey AV Yy R I S| 439
1 2 3 4 2
34.3) 29.3]
171 14.8|
0.009 0.037 0.065 0. 0122 0.15 015 6.12 09 18.06 24.03 30
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuvV  dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz dBuv  dB/m  dBuV/m  dBuV/m dB  (cm) )
6.028 28.96 14.84  43.00 118.78 -75.78 160 206 Average 2.240  42.26 10.67  52.93  69.54 -16.61 160 79 QP
8.0853 29.28 12.39 a41.67 113.19 -71.52 100 110 Average 2.807 39.99 10.52 50.42 69.54 -19.12 100 185 QP
8.0858 29.36 11.92 41.28 112.28 -71.00 100 308 Average 3.225 35.73 10.48 46.21 69.54 -23.33 100 328 QP
8.081 29.70 11.32 a41.82 109.47 -68.45 100 226 Average 15.105 43.23 11.59 54.82 69.54 -14.72 100 116 QP
8.086 30.64 11.32 41.96 108.87 -66.91 100 10 Average 26.567 35.87 11.74 47 .61 69.54 -21.93 100 116 QP
0.108 34.18 11.16  45.34 106.96 -61.62 100 9% QP 27.015 37.15 11.75  48.99  69.54 -20.64 10@ 207 QP
(Worst case is 802.11g mode)
Low channel
. .
Horizontal Vertical
Description: Description: Low

RBW:100kHz /VBW: 300kHz

Level (dBuVim) Date: 2024-12-18

30.0)
20.0)
10.0
8. 612. 806. 1000
Frequency (MHz)
Freg. Reading Factor Level Limit  Margin Height Degree Remark

MHz ~ dBuV  dB/m  dBuV/m dB  (cm) )
30.000 26.79 -2.53  24.26  40.6@ -15.74 180 182 QP
65.890 38.72 -15.55  23.17  40.80 -16.83 100 197 QP

143.4%8 34.76 -9.79  24.97  43.50 -18.53 188 289 QP

169.686 36.37 -11.14  25.23  43.50 -18.27 10@  3@8 QP

207.51@ 48.46 -12.81  28.45  43.50 -15.05 108 262 QP

265.716 43.78 -9.65  34.13  46.80 -11.87 108 247 QP

dBuv/m

Level (dBuVim)

RBW: 180kHz/VBI: 388kHZ

Date: 2024-12-18

30 224. 18. 612. 806. 1000
Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBu¥  dB/m  dBuv/m  dBuV/m d8  (cm) )
30.000 37.27 -2.53  34.74 40.88 -5.26 100 382 QP
60.070 44.18 -15.75  28.43  40.08 -11.57 10e 249 QP
64.920 42.50 -15.48  27.02  40.88 -12.98 160 249 QP
100.810 36.61 -12.81  23.80  43.56 -19.7@ 100 87 QP
263.770  39.92 -9.99  30.02  46.00 -15.98 100 313 QP
373.380 34.10 -7.54  26.56  46.08 -19.44 100 196 QP

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Middle channel

Horizontal

Vertical

Middle
RBW:100kHz /VBW: 300kHz

Description:

qqLevel (dBuVim) Date: 2024-12-18

30 224. 806. 1000

18, 612
Frequency (MHz)

Description:

80y

Level (dBuVim)

Middle
RBW: 100kHz/VBW: 308kHz

Date: 2024-12-18

224, 806. 1000

18, 612
Frequency (MHz)

Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) (°) MHz dBuv dB/m  dBuv/m  dBuv/m dB  (cm) ()
31.940 28.34 -3.95 24.39 48.00 -15.61 100 235 QP 31.940 38.31 -3.95 34.36 40.00 -5.64 100 273 QP
66.860 38.36 -15.29 23.07 40.00 -16.93 100 186 QP 60.070 44.15 -15.75 28.40 40.00 -11.60 100 282 QP
163.860 35.30 -18.49 24.81 43.50 -18.69 100 309 QP 64.920 42.08 -15.48 26.60 40.00 -13.40 100 250 QP
207.510 408.69 -12.01 28.68 43.50 -14.82 100 259 QP 100.810 36.34 -12.81 23.53 43.56 -19.97 160 64 QP
264.740 42.44 -9.73 32.71 46.00 -13.29 109 51 QP 261.830 37.18 -10.21 26.97 46.88 -19.83 160 368 QP
295.780 36.64 -8.81 27.83 46.00 -18.17 100 189 QP 371.440 34.23 -7.63 26.60 46.00 -19.40 160 289 QP
.

High channel
Horizontal Vertical
Description: Description:

High
REl: 100KHz /VBW: 300KkHz

o Level (dBuVim) Date: 2024.12-18

8 612 806 1000
Frequency (MHz)

Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz  dBuY  dB/m  dBuV/m  dBuV/m dB (cm)  (°)
31.946 27.97 -3.95 24.02 40.00 -15.98 100 109 QP
64.920 38.25 -15.48  22.77  40.60 -17.23 100 185 QP
165.8008 36.93 -10.70 26.23 43.50 -17.27 100 289 QP
207.516 39.71 -12.e1  27.76  43.50 -15.80 100 188 OP
262.800 44.92 -18.85 34.87 46.00 -11.13 100 174 QP
295.786 38.18 -8.81  29.29  46.60 -16.71 100 163 QP

ggLevel ([dBuvim)

RBW:100kHz /VBW: 388kHz

Date: 2024-12-18

224, 806. 1000

18, 612
Frequency (MHz)

Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) °)
31.940 38.08 -3.95  34.13  40.06 -5.87 100 283 QP
37.76@ 34.77 -8.18  26.59  40.88 -13.41 160 306 QP
60.070 44.21 -15.75  28.46  40.0 -11.54 100 264 QP
65.898 42.63 -15.55  27.88  40.88 -12.92 160 287 QP
99.840 37.10 -13.16  23.94  43.5@ -19.56 100 67 QP
262.800 36.60 -10.85  26.55  46.6@ -19.45 100 318 QP

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Band-Edge:

802.11b Mode

Low channel
. .
Horizontal Vertical
Description: B-TH-2412 Description: B-TK-2412
KBk IMHE VBN : TkHz REW: 1MHz /VBW: 1kbz
. Levet jaBavim) Diate: 20241212 JgpLtvel @BV Date: 2024-12-12
"Ly |
953 3 953 4
/ L) )
{ ) 4
oy f i a4 i)
{ i b 4
P ! |
£3.5 i ! B35 1 i
m T PP T m — o 4 o
478 R ars| - g 1
N3 3.8
159
30 3324 23548 23712 23996 2432 210 23324 354.8 23772 23008 2422
Frequency (MHz) Freguency (MHzZ]
Freq. Reading Factor Lewal Limit Margin Height Degree Remark Freq. Reading Factor Lewvel Limit Margin Height Degree Remark
MHz dBuy dB/m  dBul/m  dBul/m dB  (cm) {*} MHz dBuY dB/m  dBuV/m  dBuV/m dB  (cm) )
2387.280 60.86 -11.12  48.94  54.00 -5.06 215 357 Average 2371.728 7e.30 -11.22  59.08 74,00 -14.92 153 1B Peak
2387.280 72.13 -11.12  61.81  74.80 -12.99 215 357 Peak 2380.672 57.51 -11.17 46,34 54.00 -7.66 153 18 Average
2412.000 124.65 -11.82 113.63 215 357 Average 2412.800 121.61 -11.82 11@.59 153 18 Average
2412.808 136.97 -11.82 115.95 215 357 Peak 2412.06880 124.11 -11.82 113.989 153 1B  Peak
.
High channel
. .
Horizontal Vertical
Description: B-TX-2462 Description: 8-TX-2462
R - 1MHz /VBK: 1kHz i IMHz VB : 1kHe
JgyLeve @BuvIm) Date: 2024.12.12 [Y— Date: 21241217
A . 3 1275 n = =
114 e |
b
N,
95.3] M E LR
W 1
P ™, 1)
o4l o4l
¢ | ¥ B !
' A
135 3 ; o
- s -‘-‘\“'-. ittt ~_;
G R~ ~ 2
178 i 475 3
3B ne
159 15.8¢
quﬁ) 4618 24713 24808 ‘)’tﬂlﬁ.l 2500 IJ‘!'G‘ 24816 24712 2480.8 24904 2500
Froguency (MHZ) Frequency (MH2)
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuv/m a8 (em) (%) Miz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (®)
2462.000 124.17 -10.88 113,29 193 21 Average 2462888 12872 -10.88 185.34 164 193  Average
2452.680 126.60 -18.88 115.72 193 71 Peak 2462.008 123.19 -18.88 112.31 164 299 Peak
2488.576  71.55 -19.56 61.83 74.00 -12.97 193 21 Peak 2488.672 57.52 -18.56  45.95 54,80 -7.84 154 299 Average
2488.864 59,17 -19.55 48,62 s4.88  -5.38 193 21 Average 2499.664  7@.80 -10.42 60.38 74,00 -13.61 184 292 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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802.11g Mode

Low channel

: .
Horizontal Vertical
Description: G-TX-2412 Description: G-TX-2412
RBM: 1MHz /VBH: 1kHz RBM: 1MHz /VBH: 1kHz
427Level (dBuVim) Date: 2024-12-12 47Level (dBuvim) Date: 2024-12-12
4 4
ma ma
953 953
794 79.4]
¢ 1
63.5| 63.5|
" b o k.
2
474 474
318 318
159 15.9]
u231[] 23324 2354.8 2377.2 23996 2422 2310 23324 2354.8 2377.2 2399.6 2422
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degres Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m (°) MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) )
2389.72 81.77 -11.1@  70.67  74.80 -3.33 205 31 Peak 2388.960 78.42 -11.16  67.32  74.00 -6.68 180 289 Peak
2389.744  62.79 -11.89  51.70  54.00 -2.30 205 31 Average 2389.856 60.58 -11.89  49.49  54.80 -4.51 180 289 Average
2412.000 118.83 -11.62 107.81 205 31 Average 2412.000 119.57 -11.82 108.55 186 289 Average
2412.000 128.85 -11.62 117.83 205 31 Peak 2412.600 129.81 -11.82 118.79 180 289 Peak
.
High channel
. .
Horizontal Vertical
Description: G-TX-2462 Description: G-TH-2462
REb : 1MHz VEW: 1kHz i - 1Mz VB : TkHz
47 LEvel (@B m) Dt 20249213 gy v (gum Date; 20241292
i WP
i G
111 Fd R ma /’/J .
et | e ¥ o i 7= e S
; \ x
/ /A | \
953 Es 853 | .
N !
el s
794 704
"‘W |
635 ! . 814 |
ars | a7E|
314 e
159 15.9]
o— | o |
2252 20818 24712 2480, 24004 452 24616 i 2480.5 004 2500
Frequency Mz i i Frequency (Wi2)
Prieq. ‘Résding Fectse Level  Lisdt  Msgin Height Degres Resark Freq. Reading Factor  Level  Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (em) (%) Mz dBuV  dB/m  dBuV/m  dBuV/m dB  (em) (")
2467 808 120.54 -18.88 109,78 191 i85 Moerage 2462.008 119.17 -10.88 188.39 168 1 Average
2461 008 13052 .18 83 11964 101 I8 P 2462.006 129.45 -10.88 118,57 168 1 Peak
2463.556 62.81 -18.61  S2.28 5488 -1.88 191 18 Averasge 2483.558  61.98 -18.561  51.37  54.88 -2.63 168 1 Average
2483.968 §1.77 -18.68  71.17  74.88 -2.83 191 18 Peak 2484.448° 78.36 -lo.68 67.76 7466 -6.24 163 1 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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802.11n HT20 Mode

Low channel

. .
Horizontal Vertical
Description: N20-TX-2412 : Description: N20-TX-2412
RBM: 1MHz VB : 1kHz RBI: 1MHz /VBH: 1kHz
Date: 20241212 Date; 2024-12-12
4p7Level (dBuVim) 47Level (dBuvim)
4 4
ma ma
953 953
79.4 79.4]
¥t
! 2
635 63.5|
hetd » b
2
474 474
318 318
15.9 159
2310 23324 2354.8 2377.2 23996 2422 2310 23324 2354.8 2377.2 2399.6 2422
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) °)
2388.624 73.66 -11.10  62.56  74.00 -11.44 210 13 Peak 2389.520 60.69 -11.89  49.60  54.80 -4.48 178 360 Average
2389.968 60.24 -11.89  49.15  54.00 -4.85 210 13 Average 2389.744 76.84 -11.89  64.95  74.80 -9.85 178  36@ Peak
2412.000 116.56 -11.62  105.54 210 13 Average 2412.000 115.26 -11.02 104.24 176 360 Average
2412.000 125.98 -11.62 114.9 210 13 Peak 2412.000 125.74 -11.82 114.72 176 360 Peak
.
High channel
. .
Horizontal Vertical
Description: N20-TX-2462 Description: 120 -TX-2462 i
RBM: 1MHz /VBM: 1kHz RBM: 1MHz /VBH: 1kHz
4g7Level (dBuVim) Date: 2024-12-12 427Level (@Buvim) Date: 20241212
2 2
ma /“/v“‘\,,/‘ ma
953 953
79.4 79.4]
o
g
635 63.5] 2
3
474 474
318 318
15.9 159
2452 24616 24712 24808 24904 2500 2452 24615 2712 24808 24004 2500
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) () MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) )
2462.000 116.96 -16.88  106.02 224 6 Average 2462.600 115.56 -10.88 104.68 224 3 Average
2462.008 127.16 -16.88  116.22 224 6 Peak 2462.000 125.98 -10.88 115.10 224 3 Peak
2483.536  63.33 -16.61  52.72  54.08 -1.28 224 6 Average 2483.584 60.26 -10.61  49.65  54.80 -4.35 224 3 Average
2483.632 81.786 -16.61  71.89  74.88 -2.31 224 6 Peak 2483.824 73.71 -18.68  63.11  74.80 -10.83 224 3 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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802.11n HT40 Mode

Low channel

Horizontal

Vertical

Description: 148 -TX-2422 Description: N46-TX-2422 :
RBW: 1MHz /VBIV: 2kHz RBMW: 1HHZ /VBW: 2kHz
4z7Level (dBuVim) Date: 2024-12-12 17Level @BuVim) Date: 2024-12-12
1111 4 . 4
953 95.3
79.4) 79.4|
63.5| 2 63.5| i
- o A i ’’
475 a7
318 31.8
15.9 15.9)
2310 23364 2362.8 2380.2 24156 2442 2310 23364 2362.8 2389.2 2415.6 2442
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz ~ dBuY  dB/m  dBuV/m  dBuV/m dB  (cm) )
2389.464 60.95 -11.69  49.86 54.00 -4.14 225 16 Average 2389.464 72.36 -11.8  61.27  74.88 -12.73 164 293 Peak
2389.860 74.13 -11.09 63.04 74.08 -10.%6 225 16 Peak 2389.728 59.57 -11.89 48.48 54.88 -5.52 164 293 Average
2422.600 111.57 -11.01 100.56 225 16 Average 2422.000 108.77 -11.01 97.76 164 293 Average
2422.660 126.19 -11.01 109.18 225 16 Peak 2422.000 119.15 -11.61 108.14 164 293 Peak
.
High channel
. .
Horizontal Vertical
Description: 148 -TX-2452 Description: N48-TX-2452
RBW: 1MHz/VBI: 2kHz RBI: 1MHz /VBHW: 2kHz
Date: 2024-12.12 Date: 2024-12-12
1”Level (dBuv/m) 127Leve\ (dBuVim)
K] 2 . 2
953 95.3]
79.4] 70.4)
4
63.5] 63.5|
ik LTV P
a
T E
47.6) 47.8)
318 1.8
159 15.9)
2432 2445.6 2459.2 2472.8 24864 2500 2432 244556 2459.2 24728 2486.4 2500
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuVv dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) (°)
2452.000 111.39 -10.99 100.40 217 @ Average 2452.000 108.66 -10.92  97.67 122 1 Average
2452.008 121.27 -10.99 110.28 217 8 Peak 2452.000 119.25 -10.99  108.26 122 1 Peak
2484.768  63.68 -10.59  52.49 54.80  -1.51 217 8 Average 2484.428 59.60 -10.60  49.00  54.8@ -5.00 122 1 Average
2485.312 77.84 -10.60  67.24  74.80 -6.76 217 @ Peak 2484.836 72.50 -10.59  £1.91  74.88 -12.69 122 1 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)

Page 37 of 303




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

802.11ax HE20 Mode

Low channel

. .
Horizontal Vertical
Description: AX28-TX-2412 Description: AX28-TX-2412 )
RBU: 1MHz /VB: 1kHz RBI: 1MHz /VB: 1kHz
Date: 2024-1212 Date: 2024-12-12
1ULeveI (dBuvim) 127Leve\ (dBuVim)
4 4
1114 ma
95.3 95.3]
79.4| 79.4|
" R
%
1 1
63.5] 63.5]
, st . .
2
47.6| 47.6|
31.8 31.8]
15.9] 15.9
2310 23324 2354.8 2377.2 2399.6 2422 2310 23324 2354.8 2377.2 2399.6 2422
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor lLevel  Limit Margin Height Degree Remark
MHz = dBuV  dB/m  dBuV/m  dBuV/m d8  (cm)  (°) MHz  dBuv  dB/m  dBuv/m  dBuV/m d8  (cm)  (°)
2389.744  78.11 -11.89  67.02  74.88 -6.98 237 17 Peak 2387.952 76.92 -11.18  65.82  74.88 -8.18 132 4 Peak
2389.968 61.34 -11.89  50.25  54.88 -3.75 237 17 Average 2389.968 60.66 -11.89  49.57  54.88 -4.43 132 4 Average
2412.600 115.51 -11.82 104.49 237 17 Average 2412.800 114.52 -11.02 103.50 132 4  Average
2412.600 128.16 -11.62 117.08 237 17 Peak 2412.000 128.05 -11.02 117.03 132 4 Peak
.
High channel
. .
Horizontal Vertical
Description: AXZ0-TX-2462
e dod et Ao bk Description: AX20-TX-2462
. RBU: 1MHz /VBHW: 1kHz
Date: 2024-12.12
i V! .
1?{|.i’l0 (B YIm) 127L9VE\ (dBuVim) Date: 2024-12-12
2 2
o A LA
L, Loa
4 J_r"‘_.“,’f w I, \\“ 114
953 1 95.3
734 | N L 1] ] i 79.4|
15 ¢
vl [ SR 63.5
3
AT 1 47.6
18 314
159 15.9)
2452 4616 24712 24608 4904 2500 2452 2461.6 2471.2 2480.8 24904 2500
Frequency (MKI) Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dauv dB/m  dBuV/m  dBeV/m dB  (cm) (%) MHz dBuv dB/m dBuV/m  dBuV/m dB  (cm) °)
2462000 117.51 -10.88  186.83 239 1 Buerage 2462.000 116.05 -10.88 105.17 102 6 Average
2862.900 179.25 -10,88 118.37 229 7 Peak 2462.000 129.22 -10.88 118.34 102 & Peak
2683.5560 63.51 -10.61  52.99  54.88 -1.18 329 2 Average 2483.536  60.69 -10.61  49.48  54.80 -4.52 102 6 Average
2483.632  82.51 -18.61  72.88  74.88 -2.80 229 2 Peak 2485.888  76.24 -10.59  65.65  74.80 -8.35 102 & Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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802.11ax HE40 Mode

Low channel

. .
Horizontal Vertical
Description: AX40-TX-2422 Description: AX40-TX-2422
RBU: 1MHz /VBI: 2kHz RBI: 1MHz /VBI: 2kHz
1pyLevel (6Buvim) Date: 2024-12-12 127Level (@Buvim) Date: 20241212
ma 4 M4 4
953 95.3|
79.4] 79.4|
635 2 63.5| 2
dovisench Aioin i " I psahi
47.6| 47.8)
31.8 31.8
159 15.9)
2310 23364 2362.8 2389.2 24156 2442 2310 2336.4 2362.8 2389.2 24156 2442
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv  dB/m  dBu¥/m  dBuV/m B8 (cm) °)
2389.464 61.41 -11.89  50.32 54.00 -3.68 204 20 Average 2389.860 61.44 -11.89  50.35  54.66 -3.65 157 7 Average
2389.860 74.81 -11.89 63.72 74.00 -16.28 204 20 Peak 2389.992 74.49 -11.0%9 63.40 74.00 -18.60 157 7 Peak
2422.000 110.28 -11.81  99.27 204 20 Average 2422.600 109.20 -11.01  98.19 157 7 Average
2422.008 122.67 -11.81 111.66 204 20 Peak 2432.800 122.27 -11.01 111.26 157 7 Peak
.
High channel
. .
Horizontal Vertical
Description: AX40-TX-2452 Description: AX48-TX-2452
RBU: 1MHz /VBI: 2kHz RBW: 1MHz /VBMW: 2kHz
427 evel (dBuvim) Date: 20241212 427Level (@BuVim) Date: 2024-12-12
2 2
ma M1
953 95.3|
79.4) 70.4)
i 4
63.5| 63.5)
3
47.8| 47.8|
318 318
159 15.9)
2432 24456 2459.2 2472.8 24864 2500 2432 2445.6 2459.2 2472.8 2486.4 2500
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB (cm) (°) MHz dBuv  dB/m  dBuv/m  dBuV/m dB  (cm) )
2452.000 116.91 -10.99 99.92 217 17 Average 2452.000 109.90 -10.99 98.91 167 359 Average
2452.000 123.96 -10.99 112.97 217 17 Peak 2452.800 122.40 -10.99 111.41 167 359 Peak
2483.884 62.78 -10.60  52.18 54.00 -1.82 217 17 Average 2484.156 61.23 -10.68  50.63  54.88 -3.37 167 359 Average
2484.292  78.20 -10.60  67.60 74.00  -6.48 217 17 Peak 2484.224 75.36 -10.60  64.76  74.88 -9.24 167 359 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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No.: RX7241119045RF01

1GHz-18GHz:

(802.11b mode)

Low channel

. .
Horizontal Vertical
Description: B-TX-2412 Description: B-TH-2412
RBH: 1MHz /VEN: LkHz Rl : 1Mz /VE: 1kHz
1apLevel idBsvm} Date: 2024.12.21 JooLevel ghuvim) Date: 2024.12.21
P - S - SI"-I Fundamental Test With
un aménta. est‘ it | Band Rejection Filter
Band Rejection Filter
75.04 : = : = - - _ = - < FE.U[.
525
I 12
5n.ui W JM |
| bt
. W,,JL-qw
| A i
250 i
| o4
u.sl
100 4400, 7804, 1200, 14800 10000 K 4400, 7800, 100 14600, 18000
Frequency (MHz) Frequency (MHz)
Freq. fleading Factor Level Limit  Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuy dB/m  dBuV/m  dBuV/m db  {cm) £°) MHz dBuv difm  dBuV/m  dBuV/m dB  (cm) {2
1%18.80@ 51.75 -12.68 39.@7 54.88 -14.93° 158 275 Average 1918.000 5@.55 -12.68 37.87 G4.88 -16.13 158 316 Averasgs
1918.888 55.28 -12.68 42,68 74,84 31.48 150 275 Peak 1918.0880 54.60 -12.68 41,62 74.88 -32.88 158 316 Peak
4672.008  38.35 -3.52 34.43 54.88 -19.57 159 188  Averags 21%0.000 45.13 -12.a5 32.68 54.88 -21.32 158 2B5  Aversgs
4572.808 58.53 3.92 46.61 74.88 27.39 15@ 188 Peak 2198.008 58.22 -12.45 a5.77 7408 -28.23 158 285 Peak
4AB24 808 5348 -3.56 459 .44 54 88 -4_56 152 185 Average 4824 000 4717 -3.9% 43.21 54.88 -10.79 284 135  Averags
4824.800 55.35 -3.9 51.39 T4.88 -22.81 152 185 Peak 4874.008 51.16 -3.96 47.28 4.0 -26.80 204 135 Peak
7236.8006 31.71 8.55 32.26 5468 -21.74 152 185 Average 7236.000 31.10 8.55 31.65 54.88 -22.35 156 284 Average
7236.680 42.93  B.55 43,46  74.88 -38.52 152 185 Peak 7236.000 42.69  B.55  43.24 74.08 -38.76 156 204 Peak
16708.806 38.68 11.B5  42.45 54.88 -11.55 158 312 Average 16623.808 31.89 12.87  43.16  S4.80 -1B8.84 15@ 82 Average
16705.608 43.38 11.85  55.23 74,80 -18.77 158 312 Peak 16623.008 43.53  12.87 55.58 74.88 -18.48 15@ B2 Peak
17638.8086 31.82 13.86  44.88 54.89 -9.92 158 288 Average 17796.008 32.86 12.88  44.04 S48 9086 15@ 163 Avarage
17830.600 43,72 13.86 5678  74.88 -17.22 1580 288 Peak 17796.808  43.41 12.88  56.29 74.88 -17.71 158 163 Peak
.
Middle channel
. .
Horizontal Vertical
Description: B-TX-2437 Description: B-TX-2437
RBMW: 1MHz /VEW: 1kHz REH = 1MHz /VBM: 1kz
Diate: 20241224 > Date: 20241224
L2 (0BuVm| yopLEe! 18UV s
15 Fundamental Test With a5 Fundamental Test With
Band Rejection Filter ' Band Rejection Filter
750 750
25| 2.5
0 12
4 PP TN, g |
500 z ot 50.0 2
! T
I35 I I e 7.5
250 li, | 50
125 1 12.5
000 2o, Ta00, a0, s Y8000 1000 [ 7600, 11200, 4500,
Frequency (MHE) Frequency (Mi2)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dé/m  dBuVim  dBuV/m dB  {cm) el MHz dBuv dBfm  dBuV/m dBuV/m db  (cm) {®)
1959 988 49.21 -11.96 37.25  54.88 -16.75 158 130 Average 2185.880  48.12 -12.13 35.99  54.88 -18.81 158 285 Average
1969.060 59.13 -11.0% 47.17 74,80 -26.83 158 139 Peak 2195.000 62.32 -12.13 48.19 74,08 -35.81 158 285 Peak
2287.080 50.93 -12.36 38.57 54,88 -15.43 158 286 Aversge 4874.080 49,78 -3.55  46.1%  54.08 -7.81 173 360 Average
2787.960 62.3% -11.36 58.83 74.88 -23.97 158 186 Peak 4874.060  52.85  -3.59 49.38 74,08 -24.78 173 350 Peak
4874.P8@ 55.85 -3.59  S1.45 54.86 -2.54 182 13 Average 5148.080 44.68 -3.62 41.86 54,88 -12.34 158 174  Average
4874.90@ 56.72 -3.59  53.13 74.88 -20.87 162 13 Peak 5146.0900 52.68 -3.62 49.86 74,88 -24.94 159 174 Peak
7311.988  35.53 .56 36.89 54,08 -17.91 154 258 Average 7311.868 34.38 B.56 34.94 54.88 -19.86 151 174 Aversge
7311.860 44,71  ©.56  45.27 74.880 -28.73 154 258 Peak 7311.880 44.66 ©8.56  45.22 74.88 -28.78 151 174 Peak
16666.000 30.86 12.17  42.98  S4.08 -11.82 150 78 Aversge 16436880 31.82 11.53  42.62 54.88 -11.38 158 183 Average
16686.P08 44.11 12.17  56.23 7a.08 -17.77 158 78 Peak 16436.880 44.97 11.53  56.58  74.88 -17.5@ 150 193 Peak
17813.880  32.85 12.95  45.88  54.86 -9.8@ 150 IS8 Average 17745.680 31.86 12.78 44,64 54,88 -9.36 158 311 Average
17813.90@ 43.62 12.95 56,57  74,8@ -17.43 158 258 Peak 17745.060 44,87 12.78 56,85  74.88 -17.15 158 311 Poak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

High channel

. .
Horizontal Vertical
Description: B-TH-2452 Description: B-TX-2462
R : 1MHz VB : 1kHz REW: 1MHz /VEW: 1kHz
yopLeved (1Evn) Date: 2024.42.21 vl (4BuVinY Date: 20241221
B7.5 - 7.5 3
Fundamental Test With Fundamental Test With
150/ _ Band Rejection Filter e Band Rejection Filter
2.5 5.5
0 1
M by Ak, _wa
F gt 4 | 1
Hind A P 3 }l
|
00, 11200, 14600, 18000 000 P m— e ey ek
Freguancy (MHz) Frequan cy (MHZ)
Freq. Reading Facter Level  Limit  Margin Height Degree Remark freq. Reading Factar Leusl  Limit  Margin Hedght Dsgree Resark
MHz  dBuN  dB/m  dBuV/m  dBuV/m d8 (em) (°) WAz dBuv  db/m  dBuv/m  dBuv/m 9B (em)
20m.am8 4551 Aty 378 58002400 1% ABR Ayerage 003.008  48.64 -11.73  36.81 54,88 -17.69 158 87 Average
002:008  So -ILJD, 3L 288350 1A 1By Peak 2003880 57.16 -11.73  45.43  74.88 -28.57 158 87 Peak
::_‘:-x" Stan ey S StPe ~has AT 7¢ Byerags 7190888 44,15 -12.45 31,74 54,88 -22.36 158 119 Average
4. g Se2y 3ol IR A W22 7 Li7 fesk 2196.880 S5.28 -12.45 42,83 74.88 -31.17 158 119 Pesk
::f‘:': {u.eg it R L s os ?I“”e‘"’ge 4824.000 53.61 -3.51  58.1@0  54.88 -3.99 148 277 Average
Soat gee Sem s o il 4924.808 55.43 -3.51  51.92  74.88 -22.88 148 277 Pesk
?::a.:e :33‘: gj‘ 33.2% a0 12"” 18 ;”-B :‘”e”ge 7386_800 32.35  8.22 32.57 s4.98 -21.43 151 38 Average
Jaa-gea A3 22 dds AR 9.8 16 18 e 7386.088 43.16 ©.22 43,38 74.88 -38.62 151 38 Pesk
i‘f:z;'m ;‘_"gj ﬁ"z‘f :é;; ;:'gg :;E; f‘-:: :Jl-; ‘;"’e:’ge 16606.080 36.75 12,12 42 .87  S4.88 -11.13 158 277 Average
ki i +£3 s v =9 e 16686.800 43.35 12,12  55.47 74,80 -18.53 158 277 Pesk
17796.800 32.80 12,88  44.8B  54.88 -9.12 15 77 Awerage il 1M DS i & e y o
17706.388  44.19 12.88  57.87  74.88 -16.93 150 77 Peak ZiEE 2y Y 22 20 S 350 133 Aeeroge
: . . . - . 17745.008 44.24 12.78  57.82  74.80 -16.98 150 153 Pesk
(802.11g mode)
Low channel
. .
Horizontal Vertical
Description: G-Tx-2412 Description: 6-TX-2412
RBU: 1MHz /VBM: 1kHz RBU: 1MHz VBW: 1kHz
- Level (dBuVim) Date: 20241221 . Level (dBuvim) Date: 2024-12-21
Fundamental Test With
a5 Pundamental Test With a75 | Band Rejection Filter
Band Rejection Filter
75.0 75.0]
62.5| / 62.5 /
10 12 1w 12
i
50.0 " 5 " 500 2
mn L. o
37.5| 37.5|
25.0| 25.0|
12.5| 12.5|
1000 4400, 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m B (em) () MHz  dBuw  dB/m  dBuV/m  dBuV/m B (m) ()
1918.808 53.83 -12.68  46.35  54.80 -13.65 150 81 Average 2207.680 47.88 -12.36  34.72  54.88 -19.28 158 93 Average
1918.008 56.74 -12.68  44.86  74.00 -29.34 150 51 Peak 2267.660 59.88 -12.36  46.72  74.80 -27.28 150 93 Peak
4824.600 42.91 -3.96  38.95  54.88 -15.05 146 51 Average 4824.600 48.62 -3.96 44.66 54.80 -9.94 120 7 Average
4824.000 53.85 -3.96  49.89  74.80 -24.11 146 81 Peak 4824.080 54.60 -3.96 50.84  74.80 -23.96 120 7 peak
5624.000 42.83 -4.66 38.17 54.00 -15.83 150 352 Average 5471.000 44.75 -4.57 40.18 54.00 -13.82 150 262 Average
5624.000 50.65 -4.66 45.99 74.08 -28.01 15 352 Peak 5471.000 52.80 -4.57 48.23 74.086 -25.77 156 262 Peak
7236.008 31.53  ©.55  32.88  54.00 -21.92 158 144 Average 7236.680 31.57  @.55  32.12  54.80 -21.88 156 93 Average
7236.008 43.82  ©.55  44.37  74.00 -29.63 158 144 Peak 7236.680 44.51  ©.55  45.86  74.8@ -28.94 156 93 Peak
16045.000 30.9¢ 10.44  41.34  54.08 -12.66 150 189 Average 16691.660 30.68 11.99  42.58  54.8@ -11.42 150 315 Average
16045.600 45.4@ 1.44  55.84  74.88 -18.16 150 189 Peak 16691.680 43.27 11.99  55.17  74.88 -18.83 158 315 Peak
17745.600 31.67 12.78  44.45  54.88 -9.55 158 228 Average 17847.666  30.56 13.16  43.72  54.80 -10.28 150 262 Average
17745.808 43.86 12.78  56.64  74.88 -17.36 158 298 Peak 17847.660 43.74 13.16 56.98  74.88 -17.18 150 262 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

Middle channel

Horizontal

Vertical

G-TX-2437
RBUW: 1MHz /VBW: 1kHz

Description:

Level (dBuVim)

Date: 20241221

Description:

Level (dBuVim)

G-TX-2437
RBW:1MHz/VBW: 1kHz

Date: 2024-12-21

Fundamental Test With
Band Rejection Filter

87.5|

Fundamental Test With
Band Rejection Filter

/

1000 4400, 7800. 11200. 14600. 18000 1000 4400. 7800. 11200 14600 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°)
1986.000 42.84 -11.84  30.20  54.00 -23.80 150 289 Average 1969.600 49.11 -11.96  37.15  54.00 -16.85 150 221 Average
1986.000 54.27 -11.84  42.43  74.88 -31.57 150 289 Peak 1969.600 €0.92 -11.96  48.96  74.80 -25.64 158 221 Peak
4874.000 42.96 -3.59  39.37  54.00 -14.63 151 75 Average 4874.000 38.3@ -3.58  34.71  54.00 -19.29 165 360 Average
4874.000 54.4@ -3.59  50.81  74.0@ -23.19 151 75 Peak 4874.00@ 50.58 -3.58  46.99  74.0e -27.81 165 360 Peak
5624.000 43.83 -4.66  38.37  54.09 -15.63 150 106 Average 5148.000 44.28 -3.62  4@.66  54.80 -13.34 156 163 Average
5624.000 56.98 -4.66  46.32  74.09 -27.68 150 106 Peak 5148.000 52.14 -3.62  48.52  74.80 -25.48 156 163 Peak
7311.008 32.92  ©.56  33.48  54.08 -20.52 158 231 Average 7311.000 32.57  ©.56  33.13  54.80 -20.87 159 142 Average
7311.000  44.27  ©.56  44.83  74.00 -29.17 158 231 Peak 7311.000 44.70  ©.56  45.26  74.00 -28.74 159 142 Peak
16657.000 31.11 11.99  43.16  54.00 -16.98 150 38 Average 16623.000 31.82 12.67  43.89  54.68 -10.91 158 89 Average
16657.000 44.78 11.99  56.77  74.00 -17.23 150 38 Peak 16623.000 43.89 12.67  55.96  74.00 -18.04 150 89 Peak
17762.000 31.78 12.83  44.61  54.80 -9.39 150 75 Average 17762.000 32.68 12.83  44.91 54.00 -9.03 156 116 Average
17762.000 44.62 12.83  56.85  74.00 -17.15 150 75 Peak 17762.000 44.41 12.83  57.24  74.00 -16.76 156 110 Peak
.
High channel
. .
Horizontal Vertical
Description: 6-TX-2462 Description: G-TX-2462
RBU: 1MHz /VBW: 1kHz RBW: 1MHz/VBH: TkHz
oo Level (dBuVim) Date: 2024-12-21 , oo Level (dBuVim) Date: 2024-12-21
875 475 | Fundamental Test With
Fundamental Test With | | Band Rejection Filter
750 Band Rejection Filter 750
62.5| 62.5| P
w0 12 g
5 10
50.0 50.0
2 4 1 2, i
375 37.5|
25.0 25.0
125] 125
1000 4400, 780 200, 14600, 18000 1000 4400, 78 00. 14500, 18000

0. 11
Frequency (MHz)

Freq. Reading Factor Level Limit

MHz dBuV dB/m  dBuV/m dBuV/m dB
2003.000 45.88 -11.73  34.15 54.00 -19.85
2003.008 56.67 -11.73  44.94  74.80 -29.86
4519.000  44.32 -4.69  39.63 54.00 -14.37
4519.000 49.73  -4.69  45.@4  74.00 -28.96
4924.000 44.44 -3.51  48.93 54.00 -13.07
4924.800 56.23 -3.51  52.72 74.00 -21.28
7386.008 33.74  0.22  33.96 54.00 -20.04
7386.008  47.62 0.22  47.84  74.80 -26.16
16606.008 31.63 12.12  43.15 54.00 -10.85
16606.008 43.68 12.12  55.80 74.00 -18.20
17745.000  32.61 12.78  44.79 54.00 -9.21

17745.000 43.91 12.78 56.69

74.00 -17.31

(cm)

150
158
150
150
132
132
157

)

189

356

Margin Height Degree Remark

Average
Peak
Average
Peak
Average
Peak
Average
Peak
Average
Peak
Average
Peak

00. 112
Frequency (MHz)

Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB (cm)  (*)

2003.000 46.84 -11.73  35.11  54.00 -18.83 156 39 Average
2003.000 57.43 -11.73  45.70  74.00 -28.38 150 39 Peak
2207 .000 44.33 -12.36 31.97 54.08 -22.83 150 1086 Average
2207 .000 55.61 -12.36 43.25 74.08 -30.75 150 106 Peak
4924 000 41.81 -3.51 38.30 54.08 -15.78 179 275 Average
4924.000 59.76 -3.51  56.25  74.00 -17.75 179 275 Peak
7386.000 31.63  ©.22  31.25  54.80 -22.75 155 103 Average
7386.000 42.54  0.22  42.76  74.80 -31.24 155 103 Peak
16572.000 38.48 12.1@  42.50  54.80 -11.58 156 275 Average
16572.600 42.96 12.1@  55.86  74.80 -18.94 156 275 Peak
17796.000 31.79 12.88  44.67  54.80 -9.33 156 158 Average
17796.000 44.44 12.88  57.32  74.80 -16.68 158 158 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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(802.11n HT20 mode)

Low channel

. .
Horizontal Vertical
Description: N20-TX-2412 ) Description: 120-TX-2412
RBU: 1MHz /VBH : 1kHz RBM: 1MHz/VBW: 1kHz
Level (dBuV/m) Date: 20241221 o Level (dBuVim) Date: 2024-12-21
Fundamental Test With
9 9 | Band Rejection Filt
X and Rejection Filter
Fundamental Test With J
75.0 Band Ret FEilter 75.0
62.5] 62.5|
10 12 1 12
7
50.0 o4 50.0 2 5
] i
375 37.5|
250 25.0
12.5 125|
1000 4400, 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz ~ dBuY  dB/m  dBuV/m  dBuV/m dB  (cm) °)
4519.800 43.39 -4.69  38.78  54.80 -15.30 150 238 Average 2190.600 48.17 -12.45  35.72  54.80 -18.28 150 312 Average
4519.880 51.23 -4.69  46.54  74.8@ -27.46 150 238 Peak 2190.600 66.30 -12.45  47.85  74.80 -26.15 1580 312 Peak
4824.000 44.30 -3.96 40.34 54.08 -13.66 117 91 Average 4824.000  48.95  -3.96 44.99 54.06 -9.e1 158 9 Average
4824.00@ 53.1@ -3.96  49.14  74.00 -24.86 117 91 Peak 4824.660 54.69 -3.96  50.73  74.80 -23.27 158 9 Peak
5624.800 41.64 -4.66 36.98 54.80 -17.82 150 285 Average 5624.008 46.83  -4.66 41.37 54.06 -12.63 150 58 Average
5624.008 49.83 -4.66  45.17  74.08 -28.83 158 285 Peak 5624.600 52.56 -4.66  47.98  74.88 -26.18 158 58 Peak
7236.808  31.32 8.55 31.87 54.80 -22.13  15@ 285 Average 7236.000  31.21 0.55 31.76 54.80 -22.24 158 312 Average
7236.608 42.79  ©.55  43.34  74.08 -30.66 156 285 Peak 7236.600 42.93  ©.55  43.48  74.80 -30.52 158 312 Peak
16646.608 31.58 12.84  43.54  54.08 -18.46 158 101 Average 16606.000 30.86 12.12  42.98  54.88 -11.62 156 136 Average
16646.000 43.99 12.84  56.03  74.08 -17.97 158 101 Peak 16606.000 43.46 12.12  55.58  74.08 -18.42 15¢ 136 Peak
17762.00@ 32.e8 12.83  44.83  54.88 -9.17 158 119 Average 17796.000 32.60 12.88  44.88  54.00 -9.12 15@ 336 Average
17762.00@ 43.74 12.83  56.57  74.88 -17.43 158 119 Peak 17796.008 44.36 12.88  57.24  74.88 -16.76 156 336 Peak
.
Middle channel
. .
Horizontal Vertical
Description: N20-TX-2437 Description: 1120-TX-2437
RBU: 1MHz/VBH : 1kHz RBW: 1HHz/VBW: 1kHz
Level (dBuVim) Date: 2024-12-21 , oo Level (dBuVim) Date: 2024-12-21
Fundamental Test With
87.5 . 875 ~Band Rejection Filter
Fundamental Test With
750 —Band Rejection Filter 75.0
62.5] 62.5| /
10 12 w0 12
50.0] 2 " 50.0 24 MMW
375 37|
250 25.0
12.5 125|
1000 4400 7800 11200. 14600. 18000 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB (cm) Q) MHz ~ dBuV  dB/m dBuV/m  dBuV/m dB  (cm) )
4519.880 42.32 -4.69  37.63  54.80 -16.37 150 318 Average 1969.600 44.82 -11.96  32.86  54.80 -21.14 150 286 Average
4519.00@ 56.87 -4.69  46.18  74.00 -27.82 150 318 Peak 1969.600 57.95 -11.96  45.99  74.00 -28.81 150 286 Peak
4842.000 43.54 -3.84  39.7@  54.00 -14.30 150 87 Average 2165.800 48.e0 -12.13  35.87  54.88 -18.13 158 86 Average
4842.000 50.66 -3.84  46.82  74.80 -27.18 150 87 Peak 2105.600 60.23 -12.13  48.10  74.80 -25.98 158 86 Peak
4874.600 37.84 -3.59  33.45  54.80 -20.55 114 87 Average 4874.860 36.87 -3.59  32.48  54.80 -21.52 153 360 Average
4874.800 49.01 -3.59  45.42  74.89 -28.58 114 87 Peak 4874.000 44.97 -3.59  41.38  74.00 -32.62 153 360 Peak
7311.66@ 31.47  ©.56  32.03  54.08 -21.97 153 201 Average 7311.000 31.45 .56  32.e1  54.80 -21.98 159 208 Average
7311.008 42.63  ©.56  43.19  74.08 -30.81 153 201 Peak 7311.600 43.82 .56  43.58  74.80 -30.42 159 208 Peak
16657.00@ 31.34 11.99  43.33  54.08 -10.67 158 163 Average 16657.006 31.29 11.99  43.28  54.88 -10.72 156 183 Average
16657.608 43.61 11.99  55.60  74.88 -18.48 158 163 Peak 16657.008 43.66 11.99  55.65  74.88 -18.35 158 183 Peak
17745.60@ 31.87 12.78  44.65  54.88 -9.35 158 208 Average 17762.008 31.84 12.83  44.67  54.88 -9.33 156 5 Average
17745.000 43.98 12.78  56.76  74.8@ -17.24 158 208 Peak 17762.008 44.34 12.83  57.17  74.88 -16.83 156 5 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RX7241119045RF01

High channel

. .
Horizontal Vertical
Description: 120 -TX-2462 Description: 126 -TX-2462
RBW: 1MHz/VBW: 1kHz RBW: 1MHz /VBW: 1kHz
100 Level (dBuVim) Date: 2024-12-21 Level (dBuvim) Date: 2024-12-21
87.5| 87.5| t
Fundamental Test With
Fundamental Test With s Band Rejection Filter
80 ~Bamd Rejection Fitter "
62.5| 62.5|
10 12, 10 12
4
50.0 5 50.0)
/ JEL }M
375 375 w
25.0 25.0
12.5| 12.5|
1000 4400. 7800. 11200. 14600. 13000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) )
4519800 42.57 -4.69  37.88 54.00 -16.12 150 88 Average 4842.000 47.55 -3.84 43,71  54.80 -10.29 150 6 Average
4519.800 50.83 -4.69  46.14  74.08 -27.86 150 88 Peak 4842.000 53.23 -3.84  49.39  74.80 -24.61 150 6 Peak
4842.000 44.13  -3.84  48.29 54.00 -13.71 150 162 Average 4924.000  35.62  -3.51 32.11 54.e0 -21.86 133 6 Average
4842.000 53.22 -3.84  49.38 74.00 -24.62 150 162 Peak 4s24.000 44.73  -3.51  41.22 74.86 -32.78 133 6 Peak
4924.800 36.67 -3.51  32.56 s4.00 -21.44 105 88 Average 5471.800 43.96 -4.57  39.39  54.88 -14.61 158 305 Average
4924.800 47.47 -3.51  43.96 74.00 -30.04 105 88 Peak 5471.800 52.11 -4.57  47.54  74.88 -26.46 158 305 Peak
7386.000 31.02 0.22 31.24 54.8@ -22.76 156 228 Average 7386.000  30.99 0.22 31.21 54.88 -22.73 157 229  Average
7386.000 43.84  0.22  43.26 74.00 -38.74 156 228 Peak 7386.000 42.88  ©.22  42.30  74.88 -31.70 157 229 Peak
16640.000 31.44 12.04  43.48 54.00 -10.52 156 315 Average 16674.008 30.89 11.95  42.84  54.80 -11.16 150 108 Average
16640.008 43.63 12.64  55.67 74.00 -18.33 150 315 Peak 16674.008 44.11 11.95  56.06  74.80 -17.94 150 108 Peak
17779.000  31.91 12.85 44.76 54.00 -9.24 150 203 Average 17779.000  31.71  12.85 44.56 54.@0  -9.44 150 93 Average
17779.808 44.38 12.85  57.23 74.00 -16.77 150 203 Peak 17779.0@@ 44.67 12.85  57.52  74.80 -16.48 150 93 Peak
(802.11n HT40 mode)
Low channel
. .
Horizontal Vertical
Description: N49-TX-2422 Description: N48-TX-2422
RBW: 1MHz/VBI: 2kHz RBI: 1MHz /VBHW: 2kHz
. Level (dBuvim) Date: 2024-12.21 Level (dBuVim) Date: 2024-12-21
Fundamental Test With Fundamental Test With
87.5| e . 87.5| - .
Band Rejection Filter Band Rejection Filter
75.0 75.0
62.5| 62.5|
0 12 4 0 12
2 5
50.0 50.0) 8
2
37.5| 37.5|
250 25|
12.5| 12.5|
1000 4400, 7800. 11200. 14600. 18000 1000 4400. 7800. 11200 14600 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) )
2088.000 45.75 -11.92  33.83 54.00 -20.17 1580 283 Average 2190.000 46.97 -12.45  34.52  54.00 -19.48 150 16 Average
2088.€08 654.38 -11.92  52.38 74.00 -21.62 150 283 Peak 2190.600 57.76 -12.45  45.31  74.8@ -28.69 150 16 Peak
2190.000 51.62 -12.45  39.17 54.00 -14.83 150 26 Average 4844.000 52.53 -3.83  48.70  54.80 -5.30 173 16 Average
2190.000 64.42 -12.45  51.97 74.00 -22.03 150 26 Peak 4844.000 58.28 -3.83  54.45  74.88 -19.55 173 16 Peak
4844.000 45.67 -3.83  41.84  54.80 -12.16 163 341 Average 7266.800 31.58  @.6@  32.18  54.88 -21.82 158 238 Average
4844.000 54.29 -3.83  50.46 74.00 -23.54 169 341 Peak 7266.800 42.41  @.60  43.81  74.88 -30.99 158 238 Peak
7266.008  31.46 0.60  32.06 54.80 -21.94 152 183 Average 7970.600 39.44  @.76  40.20  54.88 -13.80 158 208 Average
7266.000  43.63 0.60  44.23 74.00 -29.77 152 103 Peak 7970.800 48.51  @.76  49.27  74.88 -24.73 158 208 Peak
16640.000 31.82 12.84  43.86 54.00 -10.14 158 341 Average 16657.086  31.74 11.99  43.73  54.80 -18.27 156 316 Average
16640.000 44.48 12.84  56.52 74.00 -17.48 150 341 Peak 16657.088  43.44 11.99  55.43  74.80 -18.57 1580 316 Peak
17762.000 32.89 12.83 45.72 54.890 -8.28 150 159 Average 17779.000  32.24 12.85 45.09 54.00 -8.91 150 152  Average
17762.000  44.88 12.83  57.71 74.00 -16.29 150 159 Peak 17779.00@ 44.62 12.85  56.87  74.80 -17.13 150 152 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

Middle channel

Horizontal

Vertical

N4@-TX-2437
RBUW: 1MHz /VBW: 2kHz

Description:

Level (dBuVim)

Date: 20241221

Description:

1

N49-TX-2437
RBW: 1MHz /VBW: 2kHz

Level (dBuV/im) Date: 2024-12-21

Fundamental Test With
87.5| T . 87.5| i
Band Rejection Filter Fundame.nta.l Test. With
Band Rejection Filter
75.0 75.0 /
62.5| 62.5|
10 12 w0 12
2
50.0 6 50.0 2 6
37.5| 37.5|
250 25.0)
12.5| 12.5|
1000 4400 7800 11200, 14600. 18000 1000 4400, 7800. 11200. 14600 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (°)
2190.000 50.72 -12.45  38.27 54.00 -15.73 158 185 Average 2122.800 47.47 -12.36  35.11  54.88 -18.89 156 101 Average
2190.008  61.91 -12.45  49.46 74.80 -24.54 150 185 Peak 2122.800 60.00 -12.36  47.64  74.88 -26.36 158 101 Peak
4874.000 32.89 -3.59  29.30 54.00 -24.78 156 230 Average 4874.000 35.80 -3.58  32.21  54.88 -21.79 133 355 Average
4874.000  44.72  -3.59  41.13 74.00 -32.87 156 230 Peak 4874.000 44.30  -3.59  40.71  74.00 -33.23 133 355 Peak
5624.000 42.85 -4.66  37.39 54.00 -16.61 150 63 Average 5624.800 45.78 -4.66  41.12  54.88 -12.88 158 342 Average
5624.008 50.44 -4.66  45.78 74.00 -28.22 150 63 Peak 5624.800 52.68 -4.66  48.82  74.88 -25.98 158 342 Peak
7311.00@  31.53 0.56  32.09 54.0 -21.91 152 208 Average 7311.800 31.75  ©.56  32.31  54.88 -21.69 158 9 Average
7311.008  43.39 9.56  43.95 74.00 -30.85 152 208 Peak 7311.600 44.86  ©.56  44.62  74.8@ -29.38 158 9 Peak
16606.000  31.53 12.12  43.65 54.00 -10.35 158 208 Average 16691.006 31.15 11.98  43.85  54.80 -10.95 150 85 Average
16606.000 43.8@ 12.12  55.92 74.00 -18.88 150 208 Peak 16691.008 44.46 11.99  56.36  74.80 -17.64 150 85 Peak
17762.008  32.47 12.83  45.30 54.80 -8.78 158 16 Average 17762.00@  32.42 12.83  45.25  54.80 -8.75 150 294 Average
17762.008  44.77 12.83  57.60 74.00 -16.48 150 16 Peak 17762.00@  43.94 12.83  56.77  74.80 -17.23 1580 294 Peak
.
High channel
. .
Horizontal Vertical
Description: 149 -TX-2452 Description: N48-TX-2452
RBW: 1MHz /VBI: 2kHz RBW: 1MHz/VBW: 2kHz
4o Level (dBuVim) Date: 2024.12-21 . Level (dBuVim) Date: 2024-12-21
87.5| T 87.5| .
Fun(diamc.maP TCStllwnh Fundamental Test With
75.0 Band Rejection Filter 750/ Band Rejection Filter
62.5] 62.5|
w12 10 12
50.0 2 g 50.0 2 5
i i
375| 37.5|
250 25.0
12.5| 12.5)
1000 4400, 7800. 11200, 14600. 18000 1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) )
2156.000 48.79 -12.68  36.11 54.00 -17.89 150 92 Average 4842.000  45.19 -3.84  41.35  54.00 -12.65 150 7 Average
2156.008 60.60 -12.68  47.92 74.00 -26.08 150 92 Peak 4842.000 51.48 -3.84  47.64  74.00 -26.36 158 7 Peak
4%4.e00 33.21 -3.40  29.81 54.00 -24.19 151 37 Average 4904.000 32.30 -3.46  28.90  54.00 -25.10 132 7 Average
4%84.800 44.83 -3.40  40.63 74.00 -33.37 151 37 Peak 49e4.0e0  43.82 -3.48  40.42  74.88 -33.58 132 7 Peak
5624.800 44.87 -4.66 46.21 54.88 -13.79 158 186 Average 5471.600 44.98  -4.57 46.33 54.86 -13.67 150 162 Average
5624.000 51.52 -4.66  46.86 74.00 -27.14 1580 186 Peak 5471.600 52.19 -4.57  47.62  74.88 -26.38 156 162 Peak
7356.000  31.45 ©.39  31.84  54.00 -22.16 155 106 Average 7356.000 31.63  ©.3%  32.82  54.08 -21.98 154 206 Average
7356.008  41.97 0.39  42.36 74.00 -31.64 155 106 Peak 7356.000 42.90  ©.38  43.29  74.88 -30.71 154 206 Peak
16470.000 30.63 11.79  42.42 54.00 -11.58 158 353 Average 16572.008 30.79 12.18  42.89  54.80 -11.11 150 118 Average
16470.600 43.88 11.79  55.67 74.00 -18.33 150 353 Peak 16572.00@ 43.52 12.1@  55.62  74.80 -18.38 1580 118 Peak
17745.600 32.63 12.78  44.81 54.00 -9.19 158 209 Average 17983.000 30.0 14.19  44.19  54.80 -9.81 150 309 Average
17745.000 44.43 12.78  57.21 74.00 -16.79 150 209 Peak 17983.000 42.37 14.19  56.56  74.00 -17.44 150 309 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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No.: RX7241119045RF01

(802.11ax HE20 mode)

Low channel

. .
Horizontal Vertical
Description: AX20-TX-2412 i Description: AX20-TX-2412
RBM: 1MH2 /VBI: 1kHz RBI: 11Hz/VEW: 1kHz
100 Level (dBuVim) Date: 2024-12-21 . Level (dBuVim) Date: 2024-12-21
Fundamental Test With
e75| Fundamental Test With 875 Band Rejection Filter
Band Rejection Filter
75.0) / 75.0
62.5] 62.5| /
0 12 w12
50.0) 50,0 2
2 4 i o f 1
Lebeeu b e f
375 37.5|
250 25.0
12.5 125|
1000 4400, 7800. 11200. 14600. 18000 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (em) () MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (°)
1918.608 52.82 -12.68  48.14  54.08 -13.86 150 28 Average 2207.600 48.72 -12.36  36.36  54.80 -17.64 156 89 Average
1918.808 56.13 -12.68  43.45  74.88 -38.55 150 28 Peak 2207.600 606.70 -12.36  48.34  74.80 -25.66 150 89 Peak
4824.000 39.89 -3.96  35.93  54.00 -18.07 142 78 Average 4824.806 43.12 -3.96  39.16  54.80 -14.84 146 360 Average
4824.000 48.56 -3.96  44.60  74.00 -29.40 142 78 Peak 4824.000 49.94 -3.96  45.98  74.80 -28.62 146 360 Peak
5624.008 43.286 -4.66  38.54  54.88 -15.46 158 174 Average 5471.600 43.41 -4.57  38.84  54.80 -15.16 150 153 Average
5624.808 50.53 -4.66  45.87  74.08 -28.13 158 174 Peak 5471.600 52.26 -4.57  47.69  74.80 -26.31 1580 153 Peak
7236.608 31.37  ©.55  31.92  54.08 -22.88 153 5 Average 7236.600 31.39  @.55  31.94  54.88 -22.86 157 9 Average
7236.808 42.68  ©.55  43.23  74.88 -38.77 153 5 Peak 7236.000 42.64  ©.55  43.19  74.00 -30.81 157 9 Peak
16657.00@ 31.33 11.99  43.32  54.08 -10.68 156 209 Average 16521.000 30.43 12.05  42.48  54.8 -11.52 15@ 153 Average
16657.808 43.73 11.99  55.72  74.88 -18.28 158 209 Peak 16521.000 43.83 12.85  55.88  74.00 -18.12 15¢ 153 Peak
17796.60@  31.88 12.88  44.76  54.88 -9.24 156 256 Average 17830.000 30.82 13.86  43.88  54.88 -10.12 156 287 Average
17796.000 44.32 12.88  57.20  74.80 -16.80 150 256 Peak 17830.008 43.82 13.86  56.88  74.88 -17.12 156 287 Peak
.
Middle channel
. .
Horizontal Vertical
Description: AX20-TX-2437 : Description: A20-TX-2437
RBUL: 1MHz /VBH: 1kHz RBW: 1HHZ/VBW: 1kHz
- Level [@Buvim) Date: 2024-12:21 , ggLevel (dBuvim) Date: 2024-12-21
Fundamental Test With
87.5| . 875 Band Rejection Filter
Fundamental Test With
50 Band Rejection Filter 750
62.5| /
629 10 12 10 12
50.0 ? 6
50,0 4 i - y
b L a5
37.5| 37.5|
250 250
12.5| 12.5|
1000 4400. 7800. 11200 14600 18000
1000 4400, 7800. Freqnency(MHl)"znn. 14600. 18000 Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m d8 (cm) (%) MHz  dBuv  dB/m  dBuv/m  dBuV/m )
4519.80@ 43.13  -4.69  38.44  54.00 -15.56 150 89 Average 4842.00@ 48.16 -3.84  44.32  54.00 -9.68 150 28 Average
4519.800 52.29 -4.69  47.68  74.00 -26.40 150 89 Peak 4842.00@ 54.45 -3.84  50.61  74.00 -23.39 150 28 Peak
4874.000 38.09  -3.59 34.58 54.00 -19.56 102 89 Average 4874.000  36.50  -3.59 32.91 54.0e -21.es 154 7 Average
4874.800 52.16 -3.59  48.57  74.00 -25.43 102 89 Peak 4874.880 46.37 -3.59  42.78  74.80 -31.22 154 7 Peak
5624.000 39.50 -4.66  34.84  54.00 -19.16 158 163 Average 5624.000 45.33 -4.66  40.67  54.80 -13.33 150 116 Average
5624.000 48.81 -4.66  44.15  74.08 -29.85 150 163 Peak 5624.000 52.44 -4.66  47.78  74.80 -26.22 150 116 Peak
7311.008 31.48  0.56  32.84  54.00 -21.86 153 62 Average 7311.600 31.51 .56  32.87  54.80 -21.93 154 332 Average
7311.008  42.82  0.56  43.38  74.08 -36.62 153 62 Peak 7311.600 43.88  0.56  43.64  74.80 -30.36 154 332 Peak
16504.000 30.26 12.84  42.30  54.09 -11.76 158 308 Average 16436.000 30.64 11.53  42.17  54.88 -11.83 158 389 Average
16504.000 44.49 12.84  56.53  74.00 -17.47 158 308 Peak 16436.000 44.58 11.53  56.03  74.88 -17.97 158 389 Peak
17881.600 36.21 13.36 43.57 54.00 -16.43 150 226 Average 17745.ee6  32.28 12.78 45.86 54.e0  -8.94 150 285  Average
17881.000 43.88 13.36  57.34  74.08 -16.66 158 226 Peak 17745.000 44.19 12.78  56.97  74.88 -17.83 156 285 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RX7241119045RF01

High channel

. .
Horizontal Vertical
Description: AX20-TX-2462 ) Description: AX20-TX-2462
RBM: 1MHz VB : 1kHz RBM: 1MHz/VBW: 1kHz
g Level (dBuVim) Date: 2024-12-21 4 opLevel (dBuVim) Date: 2024-12-21
87.5| s7.5) Fundamental Test With
Fundamental Test With Band Rejection Filter
59 —Band Rejection Fitter 750
62.5] 62.5|
w0 2 0 12
50.0 2 50.0) 2 5
H i
375 37.5|
250 25.0
12.5 125|
1000 4400 7800 11200. 14600. 18000 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz ~ dBuY  dB/m  dBuV/m  dBuV/m dB  (cm) (°)
4519.88@ 43.50 -4.69  38.81  54.8@ -15.19 150 285 Average 4842.080 48.14 -3.84  44.30  54.80 -9.70 150 7 Average
4519.680 52.50 -4.69  47.81  74.8@ -26.19 150 285 Peak 4842.880 53.48 -3.84  49.64  74.80 -24.36 150 7 Peak
4842.000 44.07 -3.84  40.23  54.00 -13.77 150 42 Average 4924.800  36.13 -3.51  32.62  54.80 -21.38 133 7 Average
4842.000 50.97 -3.84  47.13  74.80 -26.87 150 42 Peak 4924 806 44.33 -3.51  40.82  74.80 -33.18 133 7 Peak
4924.000 36.85 -3.51  33.34  54.80 -20.66 167 95 Average 5624.000 45.94 -4.66  41.28  54.00 -12.72 150 115 Average
4924.600 49.43 -3.51  45.92  74.80 -28.08 167 95  Peak 5624.800 52.85 -4.66  47.39  74.80 -26.61 150 115 Peak
7386.008 31.68  ©.22  31.30  54.88 -22.786 156 221 Average 7386.600 31.23  0.22  31.45  54.80 -22.55 151 208 Average
7386.808 42.65  0.22  42.87  74.88 -31.13 156 221 Peak 7386.600 43.25  ©0.22  43.47  74.80 -30.53 151 208 Peak
16555.008 30.21 12.89  42.30  54.08 -11.78 158 309 Average 16674.000 30.97 11.95  42.92  54.e@ -11.e8 150 82 Average
16555.008 43.57 12.89  55.66  74.08 -18.34 158 309 Peak 16674.000 43.72 11.95  55.67  74.e@ -18.33 150 82 Peak
17796.608 32.68 12.88  44.96  54.88 -9.84 150 42 Average 17830.000 30.97 13.86  44.03  54.00 -9.97 15¢ 261 Average
17796.60@  45.11 12.88  57.99  74.8@ -16.e1 150 42 Peak 17830.000 44.62 13.86  57.08  74.88 -16.92 156 261 Peak
(802.11ax HE40 mode)
Low channel
. .
Horizontal Vertical
Description: AX49-TX-2422 Description: AX48-TX-2422
RBM: 1MHz /VBU: 2kHz RBW: 1HHz/VBW: 2kHz
o Level (dBuVim) Date: 20241221 oo Level (dBuVim) Date: 2024-12.21
Fundamental Test With Fundamental Test With
875 Band Rejection Filter 875 | Band Rejection Filter
75.) 750 /
62.5| / 62.5| /
0 12 4 w7
50.0 24] 8 50.0) . 5
u
7.5 37|
250 25.0
12.5| 12.5|
1000 4400. 7800. 11200. 14500, 18000 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Freg. Reading Factor Level  Limit Margin Height Degree Remark Freg. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuwV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz  dBuv  dB/m  dBuV/m  dBuV/m dB  (cm) *)
1935.808 49.88 -12.36  37.52  54.08 -16.48 150 96 Average 2224.800 45.96 -12.29  33.67  54.80 -20.33 156 16 Average
1935.008 61.73 -12.36  49.37  74.08 -24.63 150 96 Peak 2224.600 58.73 -12.29  46.44  74.80 -27.56 158 16 Peak
2207.000 49.82 -12.36  37.46  54.08 -16.54 158 135 Average 4844.800 52.46 -3.83  48.63  54.80 -5.37 173 16 Average
2207.008 61.92 -12.36  49.56  74.08 -24.44 158 135 Peak 4844800 59.69 -3.83  55.26  74.00 -18.74 173 16 Peak
4844.000 45.43 -3.83  41.60  54.80 -12.40 169 338 Average 5148.600 43.63 -3.62  40.61  54.80 -13.99 150 230 Average
4841.80@ 52.82 -3.83  48.99  74.8@ -25.01 169 338 Peak 5148.600 52.24 -3.62  48.62  74.80 -25.38 150 238 Peak
7266.608 31.68  ©.60  32.20  54.08 -21.88 143 285 Average 7266.600 31.89  0.68  32.40  54.80 -21.68 152 203 Average
7266.000 42.71  ©.60  43.31  74.00 -30.69 143 285 Peak 7266.000 42.58  0.68  43.18  74.00 -30.82 152 203 Peak
16623.000 31.32 12.67  43.39  54.00 -10.61 15¢ 118 Average 16623.000 31.68 12.87  43.75  54.8 -10.25 15@ 158 Average
16623.000 44.27 12.67  56.34  74.0@ -17.66 158 118 Peak 16623.000 43.46 12.87  55.53  74.08 -18.47 15¢ 158 Peak
17796.608 32.19 12.88  45.87  54.88 -8.93 158 286 Average 17779.006 32.20 12.85  45.85  54.88 -8.95 156 193 Average
17796.608 43.34 12.88  56.22  74.08 -17.78 158 286 Peak 17779.0e8 44.34 12.85  57.19  74.88 -16.81 156 193 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RX7241119045RF01

Middle channel

. .
Horizontal Vertical
Description: AX40-TX-2437 Description: AX40-TX-2437 )
RBM: 1MHz /VB: 2kHz RBM: 1MHz /VBH: 2kHz
Level (dBuVim) Date: 20241221 Level (dBuVim) Date: 20241221
Fundamental Test With
75 Band Rejection Filter 75| -Fundamental Test With
Band Rejection Filter
75.0) 75.0) /
625 / 62.5|
w 1 12
50.0 4 50.0 4
2 2 1
375 375|
250 250
12.5| 12.5|
1000 4400, 7800. 11200. 14600. 18000 1000 4400, 7800. 112 14600. 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz ~ dBuY  dB/m  dBuV/m  dBuV/m dB  (cm) )
1935.000 53.54 -12.36  41.18  54.00 -12.82 150 289 Average 2165.000 45.91 -12.13  33.78  54.80 -20.22 158 316 Average
1935.000 57.47 -12.36  45.11  74.00 -28.89 150 289 Peak 2165.000 59.15 -12.13  47.82  74.80 -26.98 158 316 Peak
2196.608 56.73 -12.45  38.28  54.88 -15.72 150 110 Average 4842.600 47.64 -3.84  43.88  54.00 -10.20 150 82 Average
2190.608 60.60 -12.45  48.15  74.88 -25.85 150 110 Peak 4842.600 52.75 -3.84  48.91  74.8@ -25.89 158 82 Peak
4904.606 32.59 -3.40  29.19  54.06 -24.81 156 306 Average 4%e4.600 32.43 -3.48  29.83  54.80 -24.97 154 6 Average
4904.600 42.44 -3.40  39.84  74.00 -34.96 156 306 Peak 4%e4.600 44.54 -3.48  41.14  74.88 -32.86 154 6 Peak
7356.008  31.59  ©.39  31.98  54.88 -22.62 159 306 Average 7356.000 31.67  ©.33  32.86  54.00 -21.94 149 208 Average
7356.608 41.81  ©.39  42.20  74.88 -31.88 159 306 Peak 7356.000 42.62  ©.3%  43.e1  74.80 -30.95 149 208 Peak
16742.000 38.63 11.76  42.39  54.80 -11.61 156 311 Average 16640.000 31.99 12.04  44.03  54.80 -9.97 156 316 Average
16742.000 42.98 11.76  54.74  74.00 -19.26 156 311 Peak 16640.000 43.53 12.84  55.57  74.80 -18.43 156 316 Peak
17779.000 32.28 12.85  45.13  54.00 -8.87 150 19 Average 17796.000 32.18 12.88  44.98  54.80 -9.82 156 225 Average
17779.600 44.48 12.85  57.33  74.880 -16.67 150 19 Peak 17796.000 43.47 12.88  56.35  74.80 -17.65 156 225 Peak
.
High channel
. .
Horizontal Vertical
Description: AX40-TX-2452 Description: AX40-TX-2452 :
RBM: 1MHz /VBU: 2kHz RBW: 1MHz /VBH: 2kHz
4o Level (dBuVim) Date: 2024-12-21 L Level (dBuVim) Date: 20241221
ors T undaménta-l TeSl_th 875 Fundamental Test With
Band Rejection Filter Band Rejection Filter
750 750
625 62.5|
w0 12 1 12
500 4 50.0 2 5
375 375|
250 250
125] 125|
1000 4400, 7800. 11200. 14600 18000 1000 2400, 7800. 11200 14500 18000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz  dBuv  dB/m  dBuV/m  dBuV/m dB  (cm) (*)
2020.008 45.27 -11.64  33.63  54.88 -20.37 150 193 Average 4842.000 47.63 -3.84  43.79  54.00 -10.21 150 86 Average
2020.008 57.78 -11.64  46.14  74.88 -27.86 150 193 Peak 4842.000 53.18 -3.84  49.34  74.00 -24.66 150 86 Peak
2207.008 56.15 -12.36  37.79  54.88 -16.21 150 266 Average 4904.600 32.59 -3.48  29.19  54.86 -24.81 151 7 Average
2207.008 61.86 -12.36  48.70  74.88 -25.38 150 266 Peak 4904.600 43.52 -3.40  48.12  74.66 -33.88 151 7 Peak
4964.600 33.08 -3.48  29.68  54.8@ -24.32 157 63 Average 5624.000 45.580 -4.66  46.84  54.80 -13.16 158 135 Average
4904.000 45.68 -3.40  42.28  74.00 -31.72 157 63 Peak 5624.000 51.44 -4.66  46.78  74.80 -27.22 158 135 Peak
7356.000 31.64  ©.39  32.03  54.00 -21.87 154 208 Average 7356.000 32.32  8.33  32.71  54.80 -21.23 154 135 Average
7356.000 42.48  ©.39  42.87  74.08 -31.13 154 208 Peak 7356.000 42.25  ©.33  42.64  74.80 -31.36 154 135 Peak
16657.000 31.88 11.99  43.87  54.00 -16.13 158 317 Average 16606.000 31.38 12.12  43.58  54.80 -18.58 156 291 Average
16657.600 44.83 11.99  56.82  74.08 -17.98 158 317 Peak 16606.000 43.51 12.12  55.63  74.00 -18.37 15¢ 291 Peak
17779.800  32.25 12.85  45.16  54.00 -8.99 158 118 Average 17779.000 32.34 12.85  45.19  54.00 -8.81 156 228 Average
17779.800 43.69 12.85  56.54  74.00 -17.46 156 118 Peak 17779.606 43.83 12.85  56.68  74.80 -17.32 156 228 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

18GHz-26.5GHz:
(worst case is 802.11n HT40 Mode, High channel)

Horizontal

Vertical

FLEW = 1MHz /VEW : ZicHz

100‘?9.“."“?!"."!!' ) Ihl_e: 2034 12.!4
875
50
62.5
ol // NW"W"'MH.
P 3 gt g,
g | H\MQ«NW'WMW
s | t ;
250
125
18000 19700, 21400 23100 24500, 26500
Frequency (MHz]
Freq. Reading Factor Lewval Limit Margin Height Degree Remark
MAz  dBuv  dB/m  dBuv/m  dBuv/m & () (%)
19879.568 31.75 17.85 49.60 63.5¢ -13.%8 143 88 Average
19875 . 588 42.8a 17.85 68.69 B3.58 -22.B1 143 BE Peak
19616.6888 29,95 12.55 42.50 63.5¢ -21.80 143 BB Average
19616.088 41.61 12.55 S4.16 83.50 29.34 143 88 Peak

REBW: 1MHz /VBIW: 2kHz

o LEvE] (dBVim) Date: 2024-12-14
875
5.0
62.5 :
Y | e,
50.0 e LY P
ot W
St s, "
s 1 i ’ ;»’M‘M
25.0)
125
18000 1700, 21400, 2300 FAEOD. 26500
Fraquency (MHz)
Freq. Reading Factor Level Limit Margin Height Degres Remark
Miz  dBuv | dBfm  dBuv/m  dBul/m a8 (cm) () N
19896 588 31.68 17.74 49 43 63.58 -14.88 156 227 Average
19096 .58 42.71 17.74 6@.45 83.580 -23.65 156 227 Peak
19616 @88 29 73  12.5% 42 28 £3.58 -21.22 158 227 Average
19616.ee8 41.2@ 12.55 53.75 83.58 -29.75 156 227 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

For 18-26.5GHz Convert the test distance limit of 3 meters to a limit of 1 meter:

Conversion factor = 20 log (Im/3m) =9.5 dB,

Average Limit = 54+9.5 = 63.50 dBuV/m@1m , Peak Limit = 63.50+20 = 83.50 dBuV/m@1m

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)

Page 49 of 303




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

BLE
9kHz-30MHz:
(Worst case is BLE 1M mode, low channel)

(Pre-scan using three directional polarities, worst case as parallel.)

9kHz-150kHz 150kHz-30MHz
REBW:300Hz VBW: 1kHz Rk : 18kHz /VEW: 30kHz
gy (oBuym) Date: 2035.04.47 oLVl [dBUVIm) Dato: 20250117
NIET I 1024
1028 e — 1= — srn |
855 73| &
68.5] 585 4 2 3 4.8
Y f I
514 L 419 I""l i i ”LM i, § ,.r'; \\
: SRR ST O » P ISR ey | [ "M\ ' ) b ))Jﬂlﬁwli\l
V%t WM
143 283 a i
174 148 ‘
009 0037 0085 0.0u4 0122 015 015 612 1208 1800 240 0
Frequency (MHE) Frequency (MHz)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Facter Level Limit Margin Height Degrees Remark
MHz dBuV dB/m dBuV/m dBuV/m dB  (cm) () MHz dBuv dB/m dBuV/m dBuv/m dB  (cm) £*)
8,838 39.36 13.25 52.61 116.58 -63.8% 166 325 Average 8.319 43 78 11.58 55.38 a7_ 26 -41_9@ 188 143  Average
8.040 39.54 12.94 52.B8 115.62 62.74 109 158 Average 2,359 45.18 18.64 55.82 69.54 -13.72 188 234 QP
@.843 35.24 12.B2 52.06 114.88 -62.B2 laa 36 Average 4.293 26.62 19.62 57.24 69.54 -132.3@ ige 72 QP
8.851 35.08 12.53 51.53 113.45 -61.92 108 238 Average 13.941 44.64 11.57 56.21 69.54 -13.33 188 I5B QP
8.857 39.43 12.08 51.51 112.56 -51.85 188 18% Average 14.747 4518 11.58 56.76 69.54 -12.78 148 186 QP
8.a72 48,81 11.48 51.49 118.45 -58.96 189 61 Average 17.612 35.19 11,864 45.83 69.54 -21.71 iee 245 QP
30MHz-1GHz:
(Worst case is BLE 1M mode)
Low channel
. .
Horizontal Vertical
REW : 108kHz VBl : 308kHz REW: 180kHz VBN : 380kHz
. " Date: 20250147
g LEvE (dBVim) Dater: 2025.01-37 gLl (U Vim] = 2 = i =
- T0.0
ol 600
S0 50,0
|
a0 - 400 —
5 ) P 30,0 . hipnlppaa it
4 J| .-L‘,\ mww s HWM-V
i g
Wi 200 ‘Iwww
My
10.0
418, (G F3 B0, 000 Fro s a1 612 BOS. 1000
Frequency (MHz) Frequency (MHz)
Freq. Reading Facter Level timit Margin Height Degree Remark Freq. Reading Factar Level Limit  Margin Height Degree Remark
MHz dBuyv dB/m dBu/m dBuv/m d8  (cm) 2) MHz dBuv dB/m dBuv/m diuv/m dB  (cm) )
68 . fea 43.18 -15.27 27.91 4e.88 -12.99 1oe 158 QP 32.910 4857 -4.91 35.66 48._88 -4.34 186 284 QP
145.48@ 39,13 -9.84  29.35  43.58 -14,15 18@ 274 QP 49,670 40.23 -19.37  20.86  49.80 -10.14 106 238 QP
221,698 46.63 -11.84 34,79 4.8 -11.21 1@@ 139 QP 62.980 43.52 -15.68  27.92  48.8e -12.88 1ee 325 QP
280, 268 37.54 9.14 28.58 A6.98 17.5@ 1oa 348 QP 97.580 48.66 13.64 27.82 43.5@ -16,48 lea 213 QP
358.190@ 37.1@ -8.89 29.81 46.90 -16.99 1a@ 135 QP 138.640 37.15 -9.61 27.54 43.58 -15.96 188 268 QP
375,318 5. 7e -7.47 28.23 a6.ea  -17.77 1688 37 QP 156. 288 35.84 -9.86 25.598 43.58 -17.52 188 8@ QP

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ241119045RF01
Middle channel
Horizontal Vertical
REN : 10BkHz VW 300KHz REW: 168KkH2 /VEN: 300kHz
g Ll (0BuNim} Date: 2025-01-17 aplLevel (dBaVIm) Date: 2025-01-17
m.uf T0.0{
B 60.04
008 56,00 B
)
4004 40.0{ e
1
| 2 M
30| 1 34 *;V‘H A soof £, 1 AVIJW"“
il LJ[\‘JA "w.ll‘.l W' | A
\ i uT | 11 I AL
0.0/ ) ! | 200 ;
1\ | S e
100 i 10.0] ‘
" 2 e B2, 5 1000 bET) P e "z a0 1000
Frequency (MHz) Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degres Remark Fraq. Reading Ffacter Leval Limit Margin Height Dagree Remark
MHz dBuv difm  dBuV/m  dBuV/m 4B (cm) o MHz dBuv dB/m  dbuV/m  dEuV/m dB  (cm) i)
144 468 3073 -9.84 20,89  43.58 -13.61 168 204 QP 33.880 40.81 -5.34  35.47  48.80 -4.53 180 282 QP
220.128 44.05 -11.86  32.19  45.e8 -13.81 180 137 QF 38,738 3W.8@ -B.B5 20,95 4089 -18.85 1@@ 178 0P
280.268 38.e0 -9.14 28.80  ds.ee -17.14  1@8 338 OF 62919 43.83 -15.81 27.22 4@.eB -12.78  10@ 258 @
798 698 38.53 -B.8¢ 29.73 46.88 -16.27 188 163 QF 97.900 48.44 -13.64 25.8@ 43.58 -16.7@ 108 255 QP
350.188 37.20 -B.e9 25.11 46.48 -16.89 188 36e QP 139.618  37.36 -3.67 27.63  43.58@ -15.681 100 248 QP
379,208 36,70 -7.31 29,39 46.88 -15.61 188 133 QP 146.488 36.18 -9.84 26.34  43.58 -17.16 108 262 QF
High channel
Horizontal Vertical
RBH : LDkHz / VB : 3882 RBH : LDkHz / VB : 3882
polve (a8uvm) Dats: 20250147 Lavel (aBuvm) Date: 20250147
Loval (a8uvim| o LEel (aBuVIm
70.0] 0.0}
60.0; 600
50.0} 50.0}
400 ——
5
0 4 | A RTEE 2 D i
1 P A L e : M
lI 1 kg “‘P" "N,NMM“" MN“*"W
w0 1 [ *\MM""M
Hl
100
E 224, 418, B12. Bos. 1000 224, 418, B12, 80§, 1000
Frequency (MHZ] Frequency (MHZ]
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuV  dB/m  dBul/m  dBuV/m dB  (cm) (*) MHz  dBuV  dB/m  dBul/m  dBuV/m de (cm) (")
142.538 39.96 -9.75  30.21  43.50 -13,29 168 283 QP 32,918 41.86 -4.91 36.15 48,88 -3.85 168 238 QP
148.380 39.92 -9.97  29.95 43,58 -13.55 188 276 QP 38.730 38.27 -8.85  29.42  49.66 -18.58 168 203 QP
222.660 41.36 -11.83 20.47 46.86 -16.53 168 181 ¢P 62.818 43.17 -15.81 27.36 48.80 -12.64 168 238 QP
358,180  37.21 -B.89 249,12 46.880 -16.88 188 356 QP 97.988 40.12 -13.54 26.48 43.58 -17.82 169 & QP
380,560 43.84 -7.89  35.35 46 @4 -10.65 168 314 QP 136,780  37.96 -9.58  28.32 43,50 -15.18 168 268 QP
372.418 42.76 -7.58 35,18  46.80 -19.82 188 314 QP 142,520 37.85 -9.75  28.180  43.50 -15.48 160 278 (P

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

Band-Edge:

BLE 1M Mode

Low channel

. .
Horizontal Vertical
R : 1MHz /VEW: 3kHz FLE: 1MHz (VEW: Sk
kvl B} Dulesa@s 0 16 pypkevelSuim - : . i
1024) 1024]
178 878
731 ; a1
50.5) / 58.5
" - RUETY e A A P e T L TR = A f
“ - Ry 449 . i
0.3 293
14.5) 14,6
1
eI 7330 2350, 2370, 2380 410 210 2130 354, 370 23800 2410
Frequeacy (MHz) Frequency [MHZ)
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freg. Readinmg Factor Level Limit Margin Height Degree Remark
Wiz~ dBuv  dB/m  dBuv/m  dBuV/m B8 (m) () WHz ~ dBuN  dB/m  dBuV/m  dBuV/m dB (em) (%)
2319.988  66.66 -11.63  55.83  74.80 -18.97 142 333 Peak 2377.890  66.68 -11.16  55.58  74.68 -16.58 174 211 Peak
2387.800 53.51 -11.1@ 42.41 54.0@ -11.59 142 333 Average 2382.990 53.29 -11.14 432,15 54.80 -11.85 174 211 Average
2482808 96.B2 -11.82 8588 142 333 Average 2492 008 181.82 -11.62 9688 174 211  Average
24p2.800 97.82 -11.82  B86.8@ 142 333 Peak 2402.008 181.91 -11.82  98.89 174 211 Peak
.
High channel
. .
Horizontal Vertical
REN: TMH2 /VEW: 3kHz RBM: 1MHz /VMW: JkHz
7kl g8t — et oy ’ g i rn o
1024 102.4
7.8
I 734
i -
-
: _ .y
+ [Tk, Ly A 5 MM Mawwm
439 : ‘ o g 439 b
203 } 23 |
14.8 ‘ T 14 6 l
2470 2476, 2482, 2488 2404, 2500 2470 2476, 2487 2488 2458 2500
Froquency (MHZ) Frequency (MHZ)
Freq. Reading Factor  Lewvel Limit Margin Height Degree Remark Fregq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuV dB/m  dBu¥/m  dBuV/m B  (cm) ) MHz dBuy de/m  dBu¥/m  dBuv/m dé  (cm) {*)
2480.000 94.31 -10.66  83.65 188 286 Average 2480.048 9871 -18.66  BB.@5 183 199 Average
2480.pB@  95.25 -10.66  B4.59 180 286 Peak 2450.088 99.59 -10.66  BB.93 1283 199 Peak
2483.568 76.77 -18.61  6@.16  74.88 -13.84 189 286 Peak o e s e S VL 74.68 -10.25 183 199 Pesk
2488.128 53.98 -18.56 43.34 54.88 -12.66 180 286 Average 2499.198 53.78 -18.54 43.16 54.98 -18.84 183 199 Average

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

BLE 2M Mode

Low channel

. .
Horizontal Vertical
REW 2 1H1Hz FVW: 1kHz B : 1Mz VBN LiHz
i Date: 20250118
1pLevel (g5 Diate: 2025-01-18 47 LEvel (B
1024 1024
a7 a7
I
731 ,I - 71
8.5 J’ ! \» 8.5 h
" T & R pee—. " o -
4 1 ——3 3.8 22—
203 20.3]
146 14.6]
I 2330 2350, Fer] 2380 2210 Tzt 2330, 2350, 2370 190, 2410
Frequency Mz} Frequency [MHz)
Freq. Reading Factor Lewvel Limit Margin Height Degres Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuy dB/m  dBuVim  dBul/m dB  {cm) () MHz dBuv dB/m  dBul/m  dBuV/m dé  (cm) ()
2368.788  65.72 -11.26 54,46 74.8@ -19.54 14@ 335 Peak 2360.600 66.12 -11.32 54,80 74.80 -19.28 175 2180 Pesk
2389.888 52.47 -11.89 41.38 54.88 -12.52 148 335 Average 2389.1080 52.73 -11.1@ 41,83 S4.88 -12.37 175 21@ Average
2482 008 180.85 -11.82 B9.83 148 335 Average 2462.P00 184.909 -11.82 93.87 175 218 Average
402,000 102.94 -11.e2 9138 e 335 Pask 2482.000 106.99 -11.82  95.88 175 218 Peak
.
High channel
. .
Horizontal Vertical
FLBid: IMH VBN : LieHz R : 1MHz/ VBl 1z
Lewel (B vim} Date: 2025-01-18 ooy Lived (dBuVin) Date: 2025-11-18
e
102.4] 1024
A
¥ e §7.8 { \
| | )r \
3 iy,
(68 ~h- 731 =] e
/ \\\1 - N
58.5) | 5.5 mf
,,.M ] |‘\... “ A A " . e N‘MW ] . A
43 - 2 439
293 203
148 1.8
“2am0 2476 452, 2894, 2500 “adin 2476 42 2488, 2404 2500
Frequency (MHZ) Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Lewvel Limit Margin Height Degres Remark
MHz dBuV dB/m  dBul/m  dBuV/m dB  (cm) {2} MHz dBuv dB/m  dBuv/m  dBuv/m d8  (cm) )
2480.000 O97.97 -10.66 87.31 183 285 Average 2460.000 162.59 -10.66 91.93 145 192  Average
1450.088 18R.69 -18.66 90.83 163 285 FPeak 2489.900 185.29 -18.66 94,63 145 195 Peak
2483.500 54.08 -10.61  43.39 34,80 -16.61 183 285 Average 2483.568 74.17 -18.61  63.56 74.00 -10.44 145 195 Peak
2483.508  70.11 -18.61 59.58 74.88 -14.58 183 285 Peak 2483.598 56,32 -10.61 45,71 54.00 8.29 145 199 Average

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ7241119045RF01
1GHz-18GHz:
(BLE 1M mode)
Low channel
Horizontal Vertical
RBW:1MHz /VBUW: IkHz REW: 1MHz /VBIW: IkHz
- Date: 20251118 JogLevel [d8uVim) Date: 2050118
a7.5| By
75.0) 75.0f
62.5] 825
w12 | 1 .‘}E‘
| | | - _ ;
WWMN" ‘FT“‘N i 504 [ n
= 37.5;- ’n,
| W} |
250 b
[ =
12.5_[
5 11200, 14600 18000 T 4400, a0, 11200 14600. 18000
Frequsacy (MHz} Frequency IMHZ)
Freq. Reading Factor Lewvel Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuy di/m  dBuV/m  dBuV/m dB  (cm) L) MHz dBuv dB/m  dBuV/m  dBuV/m dé  (cm) %)
4519 _048 43 _8e -4_69 EH eS| 54.88 -15.69 158 322 Average 4RP4 208 4643 -4.89 42 .34 54.88 -11._66 133 259  Average
4519.888 49, .44 -4.569 4475 74.80 -28.25 158 322 Peak 4384 . 000 52.5% -4.29 48 .48 J4.08 -25.54 133 259 Peak
4804 _Ga8 24 .99 -4.89 4a.9a 54.82 -13.18 176 31 Average 5145.000 40.55 -3.62 36.93 54.p8 -17.47 158 209 Average
AB8d . 888 51.54 -4.69 a7.45 7488 -26.55 176 31 Peak 5148, 008 49,38 -3.62 a5.76 74.80 -28.24 158 209 Peak
5624.608 43.74 -4.66 39.88 54.08 -14.92 158 164 Average 7285, 000 35.74 B.43 36.17 54.00 -17.83 158 186 Average
5624 .088 58.65 -4.66 45,99 74.88 -28.81 158 164 Peak 7206 . 000 45.85 28.43 46,28 7a.8@ -27.72 158 186 Peak
7206.000 32.15 a8.43 32.58 54.90 -21.42 155 134 Average 14634 208 ie_ea 11.43 41.43 54_88 -12.57 158 77 Average
7206.088 43.73 a8.43 44.16 74.90 29.84 155 134 Peak 14534, 000 42.3@ 11.43 53.73 74,00 -20.27 158 77 Peak
16623 _8d8 32.19 12._87 44 26 54 _ 88 -9_74 158 B3 Average 16776 . 000 38.73 11.66 42,39 54,88 -11.81 158 335 Average
16623 .088 43.43 12.87 55.58 74.08 -18.58 158 83 Peak 16776 . aba 43.98 11.566 55.64 74.866 -1B.36 158 335 Peak
17796 . 688 32.51 12.88 45,39 54,00 -8.61 158 189 Average 17745 .00 32.42 12.78 45,28 54.00 -8.8@ 158 168 Averaga
17796 . 068 44.18 12.88 56.98 74,08 -17.82 158 189 Peak 17745 . 988 44 .42 12.78 57.28 74.98 -16.8@ 158 168 Peak
Middle channel
Horizontal Vertical
REBW: 1MHz /BN IkHz RBW: 1MHz /VEW: IkHz
opLeve! (BuvIm) Date: 2025.01.18 !nn"““ (dBuvim) Data: 2025-01-18
B87.5 &7.5
75.04 750
62.5

] ] —
! . ..M
kb i -

14600,

1000 4401 TEOD. 11200, ABD0D
Frequency (Miz)
Freq. Reading Factor Levsl Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) {°)

AB8E .03 58.28 -3.54 46.74 54.08 -7.26 168 31 Average
4886.p02 55.45 3.54 51.91 74.08 22,89 168 31 Peak
5148.008 39.96 -3.62 36.34 54.00 -17.66 158 285 Average
5142.208 48.11 3.82 44,49 74.00 29.51 158 285 Peak
S624_B08 42 21 -4_B6 3775 54._pa 16.25 158 8 Average
5624.208 49.63 4.66 44.97 74.08 29.83 158 @ Peak
732a._008 3111 8.53 31.64 S4.p@ -22.36 157 285 Average
7328.808 42.27 @.53 42.80 7a.08 31.20 157 285 Peak
16648 . Bag 31.55 12.84 4359 54_p8 18.41 158 185 Average
16646.000 4381 12.84 55.85 74.89 -18.15 158 185 Peak
17779 paa 31.87 12.85 4472 4.8 -9.28 158 112 Average
17779.008 44,41 12.85 57.16 74,89 -16.74 158 312 Peak

1000 4400, T800. 11200, 14500,
Frequency (MHz)

Freq. Reading Factor Level Limit Margin Height Degree Remark

MHz dBuv di/m dBuV/m  dBuV/m dé  (cm) {)
4EGd. 000 52.77 -3.54 49.23 54.88 -4.77 177 258  Average
4E8a.008 57.7e -3.54 54.16 J4.88 -19.84 177 259 Peak
5148 _poa 41.47 -3.62 37.85 G4.88 -16.15 158 318 Average
5148.808  48.92 -3.82 45.3@ 74.88 -28B.70 158 318 Peak
7328.P00  36.13 B.53 36.66 54.@88 -17.34 143 143 Average
Jize.008  a6.4@ 8.53 46,93 7488 -27.07 143 143 Peak
16351.800 31.33 11.19 42.43 54.88 -11.57 150 202 Average
16351.088 44 .48 11.1@ 55.58 74.88 -1B.42 158 282 Feak
1&691.000 3e.91 11.9@ 42.81 54.80 -11.19 159 42  Average
16691.088 44.03 11.9@ 55.93 J4.88 -18.07 159 49 Peak
17762. 008 32.24 12.83 45.87 54 _ae 8.93 158 182 Average
17762.808 44 .38 12.83 57.21 74.88 -16.79 159 182 Peak
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ241119045RF01
High channel
Horizontal Vertical
AL IHc/NEM Nt RBW: 1MHz /VBIW: TkHz
JogLEvel (dBuVm) Do 20050188, - Lovet idEuVm) Date: 2025.04.18
815 ars
L | 75.0)
525 625
50.04
37.5} M
Al Ll
5.0 o B
RF2-
800, 11200. 14600, T1000 4400, 7800. 11200, 14400, 18000
Frequency [MHZ) Frequency (MHz}
Freq. Reading Facter Leval Limit Margin Height Degree Remark Freq. Reading Factor Lewel Limit Margin Height Degree Remark
MHz dBuv di/m  dBuV/m  dBuV/m di  (em) %) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) ()
4842.900 41.37 -3.84 38.13 54.80 -15.87 150 192 Average 4968.900 54.72  -3.67 51.85 54.80 -2.85 156 259 Average
4842.008 58.17 3.84 46.33 74.80 -27.57 158 192 Peak 4966.908  S8.67 -3.67 55.88 74.86 -19.8@ 156 259 FPeak
2550.980 S8.52 -3.67 46.85 s4.88  -7.15 163 4 Average 5148.908 42.49 -3.82 38.87 54,80 -15.13 158 316 Average
4060.900 55.45  -3.67 51.78 74.00 -22.22 163 4 Peak 5148.908 58.38 -3.62 46.76 74,80 -27.24 158 316 Peak
5624.000 42,92 -4.66 38.26 54,80 -15.74 150 338 Average 7446008 34,44 @28 34.72 54.60 -19.28 151 205 Average
S624.008  58.9%  -4.66 46.33 7488 -27.67 158 338 Peak Tade . pee 4428 .28 44.56 Ta eR -29 24 151 85  Peak
7449.800  34.15 8.28 35.43 54.80 -19.57 158 234 Average lassg.@ee  29.62  18.73 4@.35 54.88 -13.85 150 141 Average
7449.900  45.50 2.28 45.78 74.00 -28.22 158 234 Peak 14883.008 43.40  18.73 54.22 74,88 -19.78 158 141 Peak
16317 @88 31.322 11.88  42.32 54.88 -11.78 158 143 Average 18572.808  3@.64  12.18  42.74 54.88 -11.26 158 B8 Average
16317.000 44.45 11.0@ 55.46 74.00 -18.54 150 143 Peak 16572.000  43.89  12.1@ 55,19  74.8@ -18.81 158 88 Peak
17762.008  32.18  12.83 12,43 s1.08 -9.97 158 85 Average 17762.000 32.85 12.8B3  45.G8 54.80 -8.32 150 205 Average
17762.000 43,37  12.83 56.28 7400 -17.88 158 85 Paak 17762.800  44.14  12.83 56.97 74.88 -17.83 158 285 Peak
(BLE 2M mode)
Low channel
Horizontal Vertical
REW: 1MHz VEM: 1kHz REW: 1MHz /VEN: iz
- Level [dBuim) Date: 2025.01-18 ot Date: 2025.01.18
7.5 1.5
5.0 750
825
50.0;
375 M
250 bkl
T
12.5(
1000 7800, 11200, 14600, 18060 1000 4400, 7800, 11200, 14800, 18000
Frequency (MHz} Frequency [MHz)
Freq. Reading Factor Level Limit  Margin Helght Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuy dB/m  dBul/m  dBuV/m dB  (cm) {°) MHz dBuy dB/m  dBul/m  dBuV/m dB  (cm) (=)
4804 GO0 47.89 -4.9p9 43_88 54 88 -18.28 159 24 Average 4884 888  45.895  -4.89 45 86 5488 -B.14 154 258 Average
4804000 56,88  -4.89 52.79 74.88 -21.21 159 24 Peak 4804.868 58,58 -4.89 54,48 74,00 -13.51 154 258 Peak
S624.098 42,29 -4.66 37.53 54.48 -16.37 158 08 Average 5148.868 81.59 -3.62 37.97 54.08 -16.83 158 163 Average
S624.000 49,49  -4.56  44.83 74,80 -20.17 150 268 Prak 5148.668 49,00  -3.62 45.38 7408 -28.62 158 163 Peak
7206 008 31.14 a.43 31.57 54.88 -22.43 142 262 Average T2e6.880 39.78 4.43 48.21 54.@8 -13.7% 151 152 Average
7a06. eee 42,01 8.43  42.44 74.88 -31.56 142 267 Peak 7286.668 49,44 8.43  49.87 74.08 -24.13 151 152 Peak
16351.008 31.17  11.19  42.27 54.88 -11.73 150 326 Average 14821.680 38,19  11.15 41.34 54,08 -11.66 158 312 Average
16351, @88 44.8@  11.18 55.18 74.88 -18.99 159 326 Peak 14821.088 42,72 11.15 53.87 74,20 -20.13  15@ 312 Peak
16691.800 31.82 11.%9 42.32 54.88 -11.88 158 184 Average 1e657.888  32.26 11.59 4425 54.88 -5.75 158 285 Average
16691 .888  43.92 11.98  55.82 74.88 -18.18 150 154 Peak 16657.888 43,64 11,99 55.63 74,00 -18.37 1%@ 205 Peak
17745.@08 31.79 12.78  44.57 54.88 -9.43 158 86 Average 17779.688 32,62 12.85  45.47 54,08  -8.53 158 86 Average
17745.008 44,91 12.78 57.69 74,88 -15.31 158 86 Peak 1777%.688 43,98 12.85 56.83 4.0 -17.17 158 B6 Peak
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.
Middle channel
. .
Horizontal Vertical
RBMW:1¥Hz /\VBUW:1kHz REBW : IMHz /BN 1kiHz
4y Leved [dBuim) Data: 2025-01-18 o Level [BaVim) Date: 2026-01-18
ar.5) 7.5
75.04 750
82.5 625 2
50.0) R
u pl —-VWM
. Mﬁ " :
il :
.
as0 : Jngebt!
gl aalet
12.5) 125
“too0 4400, T800. 11200, 14500, T1oo0 4400, . 11200, 14600. 18000
Frequency (MHE) Frequency (MHZ)
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m d&  {cm) ") MHz dBul dB/m  dBuM/m  dBuV/m dB  (cm) 4]
4g8e.@00  51.87 -3.54 47.53 4.8 -6.47 153 21 Average 4888.888 49.37 -3.54  45.83 54.88 153 261 Average
4826.000 ©@.86 -3.54 57.32 74.20 -16.68 153 21 Peak 4g888.200  63.17 3.54 59.63 74.08 163 261 Peak
5624.808 42 .86 -4.66 38.28 54.88 -15.88 158 128 Average 5148.8908 42 46 -3.62 38.84 54.88 158 141 Average
5624.000 51.43 4,66 46.77 T4.80 27.23 159 128 Peak 5148.000 49,508 3.62 45,88 74.00 158 141 Peak
7328.800 31.33 8.53 31.86 54.8@ -22.14 159 325 Average 7328.900  39.8@ .53 4p.33 54.e8 154 326 Average
732a8.008 42.28 8.53 42.73 Ta.ee 31.27 159 325 Peak 7328.000 A48.33 @8.53 48,86 74.88 154 326 Peak
15968.800 31.22 168.84 41.26 54.8@ -12.74 150 186 Average 16674.800 38.91 11.95 42.86 54.88 -11.14 158 228  Average
15968.808 44,94 18.84 54,98 74.88 -19.82 158 186  Peak 16674.808 42,99  11.95 54.94 74.08 -19.86 150 228 Peak
16538.900 30.45 12.97 42.52 S54.06 -11.48 158 228 Average 16878.900 20.82 11.53 41.35 54.88 -12.65 158 261 Average
16536.800  44.31  12.07 56.38 74.00 -17.62 158 28 Peak 16876.988 43.82 11.53 54.55 74,08 -19.45 158 261 Peak
17779088 31.94  12.85 4479 540 -9.21 1‘_:9 21 Average 17796.0800 32.18 12.88 45,96 54.88 -8.94 158 152 Average
17779.000  44.13  12.85 56.98 74,00 -17.82 158 21 Peak 17796.888 43.43 12.38 56.31 7a.88 -17.69 158 152 Peak
.
High channel
. .
Horizontal Vertical
RBW:1MHz /VBIW: TkHz REW: 1MHz /VEW: 1kHz
’ ; Date: 20250118
sugLevel [¢Bavim) Da: 2025-11-18 4y LEVE (HBaVIm)
Bl a7.5]
750 75.00
62| 2.5 2
i gm0 12
| ! . M
500 24— & 9 MM | 1
! L A FaT— L
1. J“*}JM 37.5] : i
™ = i[' I | M
W Ll ||.|-. it . -
25.0f O i 25.0( ke
128 12.5]
1000 4400, 7800, 11200 14500, 18000 1000 4400, H00, 11200, 14600, 18000
Fraqaency (MHZ) Fregquency (MHZ)
Freq. fReading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuM/m dB  (cm) $) MHz dBuV di/m  dBuV/m  dBuV/m dB _{uu] %)
4513.0080 43.09 -4.69 38.48 54,88 -15.68 150 137 Average 4960.800 55.14  -3.67 51.47 54.80 -2.53 133 258 Aversge
4519.@0@  51.99 4.69 47.38 74.88 -26.78 150 137 Peak 4968.880 64.68  -3.57 68.93 74,80 -13.87 133 258 Peak
4560 888 51.35  -31.67 4768 54.88 -5.32 159 5 Average 5145.808 38.51 -3.62 34.89 54.88 -19.11 158 129 Average
4350.800 60.81 -3.67 57.14 74.80 -16.86 159 5 Peak 5148.800 48.26 -3.82 44,64 74,80 -29.36 150 129 Peak
S524.808 44.44 -4.66 39.78 S4.88 -14.22 158 311 Average 7448.000  38.02 0.28 38.30 54.08 -15.78 155 162 Average
5624 . 880 51.78 -4.66 47,12 74.08 -15.88 158 311 Peak Taad.poa 47,22 B.28 47.58 74,88 -26.50 155 162 Peak
7449 808  38_44 8.z 3B.72 54.88 -15.28 153 236 Average 16453.800 3@.87 11.66 42.53 54.88 -11.47 158 328 Average
7449.800 47.83 8.28 48.11 74,00 -25.89 153 236 Peak 16453.008  43.52 11.66 55.18 74.88 -1B.82 158 328 Peak
16589.808 38.73  12.13 22,86 54.08 -11.14 150 137 Average 16691.008 38.87 11.90 42,77 54.80 -11.23 150 160 Average
15589, @00 43.97 12,13 56.1@ 74,08 -17.98 150 137 Peak 16691.808  43.37  11.99 55.27 74,88 -18.73 158 168 Peak
17762.008 32.83 12.83 24 .86 5488 -9.14 158 @ Average 17745.888  32.26 12.78 45 84 54.88 -B.96 158 189 Average
17762.6686 44.19 12,83 57.82 74.88 -16.98 158 B Peak 17745.800 44,34 12.78 57.12 74.00 -15.88 158 189 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

18GHz-26.5GHz:
(worst case is BLE 2M Mode, High channel)

Horizontal

Vertical

RBW:1MHz /VENW: 1kHz

oo LEVEL [dBUVIm) D 20250148

[T

5.0

625 T T T

_ ‘J/ w

i . ? MW
v i ety o, et Vobtiy,

35 ‘ ey - Py o

250 [

125 i

16000 19700 21400, 23100 24800, 26500
Frequency (MHz)
Freq. Reading Factor  Level Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m dBul/e dB (cm) {°)

19688 . 008 31.13 17.79 48,92 63.58 -14.58 158 1 Average
19088 . 008 a42.47 17.79 68,26 83.56 -23.14 158 1 Peak
19840.000 31.93 11.37 43.38 63.56 -29.20 159 248 Average
19840 . 008 42.68 11.37 53.97 B83.58 -29.53 158 248 Peak

Fii: MKz VB : 1kHz

o Ll (B | D
87.5
75.0)
62.5] ﬁ
“f:wﬁqw:.
50.0 w.ef i’ "?"arm’-\,““
/ i Mk _
r R WWW*WW%
375 T
25.0)
125 }
ta000 1a700, 2400 23100, 24800, 26500
Frequency (MHz)
Freq. Reading Factor Level Limit  Margin Height Degree Remark
Mz dBuv dB/m  dBuV/m  dBuv/m db  (cm) (*}
19871888 31.88 17.92 439.72 53.58 -13.78 158 248  Average
19071.@808 42.49 17.92 68.41 83.58 -23.68 158 248 Peak
19848 @08 32.18  11.37 43_47 53.58 -20.83 158 151 Average
19848.800 42.58 11.37 53.95 83.56 -29.55 158 151 Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

For 18-26.5GHz Convert the test distance limit of 3 meters to a limit of 1 meter:

Conversion factor = 20 log (Im/3m) =9.5 dB,

Average Limit = 54+9.5 = 63.50 dBuV/m@1m , Peak Limit = 63.50+20 = 83.50 dBuV/m@1m

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
Page 57 of 303

(New Taipei Laboratory)




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

Conducted Spurious Emissions:

WIFI
Delta Peak to
N Frequency Band Emission Limit Result
(MHz) (dBe) (dBe)
Chain 0 Chain 1 Chain 2 Chain 3
B mode
Low 2412 51.77 50.96 49.64 48.41 >20 PASS
Mid 2437 50.32 52.52 50.76 50.74 >20 PASS
High 2462 48.70 52.19 48.39 44.09 >20 PASS
G mode
Low 2412 41.62 42.83 39.74 40.28 >20 PASS
Mid 2437 40.39 43.74 42.48 39.22 >20 PASS
High 2462 42.46 43.47 41.80 40.67 >20 PASS
N20 mode
Low 2412 41.35 40.36 42.43 40.07 >20 PASS
Mid 2437 41.23 41.78 41.04 33.00 >20 PASS
High 2462 41.72 41.54 37.30 41.57 >20 PASS
N40 mode
Low 2422 37.64 39.12 39.39 37.60 >20 PASS
Mid 2437 38.92 40.40 39.98 38.88 >20 PASS
High 2452 36.99 39.16 39.55 37.02 >20 PASS
AX20 mode
Low 2412 41.84 44.40 40.63 41.06 >20 PASS
Mid 2437 41.38 43.72 39.13 39.88 >20 PASS
High 2462 40.43 45.36 41.89 43.77 >20 PASS
AX40 mode
Low 2422 40.78 41.86 39.09 40.47 >20 PASS
Mid 2437 39.15 42.13 39.18 35.29 >20 PASS
High 2452 37.95 40.58 39.78 41.09 >20 PASS

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7241119045RF01
BLE
Ch Frequency Delta Peaﬁ‘k .to Limit
annel (MHz) Band Emission (dBe) Result
(dBc)
BLE 1M Mode
Low 2402 38.04 >20 PASS
Mid 2440 41.16 >20 PASS
High 2480 39.64 >20 PASS
BLE 2M Mode
Low 2402 40.80 >20 PASS
Mid 2440 36.27 >20 PASS
High 2480 40.09 >20 PASS

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

WIFI

Chain 0
B Mode

Low Channel

. o=
Sp | v }
Ref Level 30.00 dBm Offset 11.00 dB & RBW 100 kHz
|& Att 20 de SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 9.12 dBm|
2.4123 GHz|
20 dBrn D1[1] 51.77 dB
13.4468 GHz|
10 dem—¥
0dem
=10 dBm—=n 1 10,280 dBm
-20 dBm
-30 dBem
-40 dem o
WWWM it s
st b oA i oo A g b
-60 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz
i ) (TR
Date: 13.DEC.2024 11:49:11
Middle Channel

J

Date: 13.DEC.2024

11:57:02

. oo
Sp | v }
Ref Level 30.00 dBm Offset 11.00 dB & RBW 100 kHz
j& Att 30 dE SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 8.05 dBm)|
2.4388 GHz|
20 dBm D1[1] 50.32 dB
17.4437 GHz|
10 dm—"%
0 dém
-10 dém -
01 -11.950 dBm
-20 dém
-30 dBm
-40 dBm Bt
it ot WWWWWW A i e e
-60 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

High Channel

Date: 13.DEC.2024 12:01:30

G Mode

Low Channel

Sp

Sp v
Ref Level 30.00 dém Offset 11.00 dB & RBW 100 kHz
j& Att 30 dB SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 6.56 dBm|
2.4388 GHz
20 dBm D1[1] 48.70 dB|
13.9232 GHz|
10 dBm—++4
0 dem
-10 dém
01 -13.440 dBm
-20 dim
-30 dém
-40 dBm (=r
Wlp HMW% NWWWWMM MMWWMWWWW
-60 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz

&

Ref Level 30.00 dBm Offset 11.00 dB & RBW 100 kHz

jo Att 30 dB SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 0.17 dBm|
2.4123 GHz
20 dBm D1[1] 41.62 dB|
15.7761 GHz|
10 dBm
0 dBm
-10 dim

-60 dBm

Fir D1 -20.170 dirm

=t

o TS Tanaa e VT TR o

Start 30.0 MHz

1001 pts

Stop 26.5 GHz

Il J

Date:

13.DEC.2024 13:22:02
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

Sp

Middle Channel

&

Ref Level 20.00 dBm

Offset 11.00 dB & RBW 100 kHz

j& Att 30 dB SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
® 1Pk Yiew
M1[1] 1.16 dBm|
2.4388 GHz|
10 dém D1[1] 40.39 dB
15,7232 GHz
0 dém
-10 dBm
20dBm—Hn 1 21,160 dbm
-30 dem
-40 dem D1

-60 dBm

Wﬂl“ .~MW M%UO

-70 dBm

Start 30.0 MHz 1001 pts Stop 26.5 GHz
—
i ] CHNRRRNED W
Date: 13.DEC.2024 13:24:08
High Channel

Sp

&

Ref Level 20.00 dBm

Offset 11.00 dB & RBW 100 kHz

j& Att 30 dB SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 0.18 dBm|
2.4652 GHz
10 dBm D1[1] 42.46 dB|
15.7232 GHz|
0 dém
-10 dBm
=20-dBm—prD 1 -19.820 dim
-30 dim
-40 dBm £t
| ooyl R e A e
L
-60 dBm
-70 dBm

Start 30.0 MHz

1001 pts

Stop 26.5 GHz

J

Date: 13.DEC.2024 13:26:48

] I Y™
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RXZ241119045RF01

N20 Mode

Low Channel

Sp

&

Ref Level 20.00 dBm Offset 11.00 dB & RBW 100 kHz

j& Att 30 dB SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
® 1Pk Yiew
M1[1] 1.15 dBm|
2.4123 GHz|
10 dém D1[1] 41.35 dB
3.7323 GHz
0 dém
-10 dBm
20dBm—Hn1 21,150 dbm
-30 dem
-40 dem ot

-60 dBm

-70 dBm

Start 30.0 MHz 1001 pts

i ] T e

Date: 13.DEC.2024 13:31:23

Stop 26.5 GHz

Middle Channel

Sp

&

Ref Level 20.00 dBm Offset 11.00 dB & RBW 100 kHz

j& Att 30 dE SWT 265 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View
M1[1] 0.54 dBm)|
2.4388 GHz
10 dBm D1[1] 41.23 dB
15,3791 GHz,
0 dBm—%
-10 dém
20-9Bm—=011 20,540 dBm
-30 dBm
-40 dBm B
-60 dBm
-70 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz

i ] T e

Date: 13.DEC.2024 13:33:49
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RX7241119045RF01

High Channel

J

Date:

13.DEC.2024

13:36:43

N40 Mode

Low Channel

Spectrum |u€
Ref Level 20.00 dém Offset 11.00 dB & RBW 100 kHz
j& Att 30 de BWT 265 ms & YBW 300 kHz  Mode Auto Sweep
@ 1Pk Yiew
M1[1] 0.04 dBm|
2.4652 GHz|
10 dBm D1[1] +1.72 dB|
13.2674 GHz|
M
0 dem
-10 de&m
2E-dBm D1 -19.960 dBm
-30 dBrm
-40 dBm =
i Pty A o]
JERaTne PN, S YO0 WO O A
-60 dBm
-70 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz
]_[ 1

J

Date: 13.DEC.2024

13:40:49

Spectrum |u€
Ref Level 20.00 d8m  Offset 11.00 dB @ RBW 100 kHz
s Att 30de  SWT  265ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
M1[1] 4.18 dBm|
2.4123 GHz|
10 dBm D1[1] 47.64 dB
13.3674 GHz
0 dBm—pry
-10 dBm
-20 dBm
D1 -24.180 dBr
-30 dbm
-40 dem 5
-60 dBm
-70 dem
Start 30.0 MHz 1001 pts Stop 26.5 GHz
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9 FCC §15.247(a)(2) — 6 dB Emission Bandwidth

9.1 Applicable Standard
According to FCC §15.247(a)(2).

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and 5725—
5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

9.2 Test Procedure
According to ANSI C63.10-2013, section 11.8

The steps for the first option are as follows:

a) Set RBW = 100 kHz.

b) Set the VBW > [3 x RBW].

c¢) Detector = peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum

level measured in the fundamental emission.
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9.3 Test Results

WIFI
6 dB Emission Bandwidth
Frequency Limit
Channel (MHz) Result
(MHz) (kHz)
Chain 0 Chain 1 Chain 2 Chain 3
B mode
Low 2412 8.04 8.04 8.08 8.04 > 500 PASS
Mid 2437 8.04 8.04 8.04 8.04 > 500 PASS
High 2462 8.04 8.04 8.08 8.04 > 500 PASS
G mode
Low 2412 16.32 16.04 15.44 15.12 > 500 PASS
Mid 2437 16.32 16.28 15.64 15.12 > 500 PASS
High 2462 15.68 16.28 15.32 15.32 > 500 PASS
N20 mode
Low 2412 17.56 17.28 17.16 15.36 > 500 PASS
Mid 2437 16.68 16.56 16.32 15.72 > 500 PASS
High 2462 16.08 16.92 16.28 16.04 > 500 PASS
N40 mode
Low 2422 35.12 35.12 35.12 35.12 > 500 PASS
Mid 2437 35.12 35.12 35.12 35.12 >500 PASS
High 2452 35.12 35.12 35.12 35.12 > 500 PASS
AX20 mode
Low 2412 18.00 18.28 18.04 18.44 > 500 PASS
Mid 2437 16.80 18.28 17.28 17.80 > 500 PASS
High 2462 17.56 18.04 17.08 17.76 > 500 PASS
AX40 mode
Low 2422 35.12 33.36 36.88 36.72 > 500 PASS
Mid 2437 35.12 37.28 36.88 36.32 > 500 PASS
High 2452 35.04 37.04 37.36 36.40 > 500 PASS
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